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reproduced except in full.
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computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations Part 15 Subpart C

Applicant . Billion Electric Co., Ltd.

Floor 8, No. 192, Sec. 2, Chung Hsin Road,
Hsin-tien Dist., New Taipei City 231, Taiwan, R.O.C.

Equipment : ZigBee Wireless-N Broadband Router

Address

Model No. : Billion SG6200NXL-Std

Billion SG6200NXL-SDK, Billion SG6200NX-SDK
BEC SG6200NXL-SDK, BEC SG6200NX-SDK

Series No. Billion SG6200NX-Std, BEC SG6200NXL-Std
BEC SG6200NX-Std, Rosonix RSG-2000
FCC ID . QI3BIL-SG6200NXL

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4 The equipment was passed the test performed according to

FCC Rules and Regulations Part 15 Subpart C (2010).

The test was carried out on Oct. 12, 2011 at Cerpass Technology Corp.

Signature

Clark Lin
EMC/RF B.U. Deputy Manager
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 ; _
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 ;
51091 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued Date : Oct. 14, 2011
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Test Configuration of Equipment under Test
Feature of EQuipment under Test

Physical Interface

* USB: 2 x USB 2.0 ports

* WLAN: 2T2R antennas

 Ethernet: 3 x 10 / 100Mbps Auto-MDI / MDI-X
RJ-45 Ethernet ports

* WAN: 1 x 10/ 100Mbps Auto-MDI / MDI-X RJ-45
Ethernet port

* Reset button

* WPS/ZigBee push button

» Power jack

» Power switch

Physical Specifications

» Dimensions: 7.28" x 4.86" x 1.38"

(185mm x 123.5mm x 35mm)

Power Requirements

« Input: 12V DC, 1.2A

RF Specifications

* Fully IEEE 802.15.4 / ZigBee PRO compliant
» Operating Band: 2.400 - 2.483 GHz

16 channels in the 2.4GHz ISM band

« AES-128 hardware supported encryption

Billion SG6200NXL-Std

Billion SG6200NX-Std

BEC SG6200NXL-Std

Model name Billion SG6200NXL-SDK | Billion SG6200NX-SDK | BEC SG6200NXL-SDK
Color White Gray White
Housing Pattern D1 D1 B1l-1

VPN o

Model name BBEECS:SSGG:ZZO%ONN;SS['()?( Rosonix RSG-2000

Color Gray Black

Housing Pattern B1-1 NR4

VPN o

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued Date : Oct. 14, 2011

Page No.

FCCID
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2.2 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n, HT20

Channel Frequency(MHZz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
802.11n, HT40
Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
03 2422 09 2452
04 2427
05 2432
06 2437

2.3 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to

ANSI C63.4.

b. The complete test system included remote workstation and EUT. The remote
workstation includes Notebook.
c. An executive program, “PA Test” under WIN XP was executed to transmit and
receive data via wireless.

d. The following test mode and test software was performed for conduction and radiation

test:
Test model:

¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO3: 2422MHz, CHO6: 2437MHz, CHO09: 2452MHz

Because Channel 1(802.11b/g/n HT20) and Channel 3(802.11n HT40) generate the worst case
data, evaluate WiFi + Zigbee mode (Radiated Emission only) as Test mode 2, showing as

following:

¢ 802.11b/g/n HT20: CHO1: 2412MHz + Zigbee CHO1: 2405MHz
¢ 802.11n HT40: CHO3: 2422MHz + Zighee CHO1: 2405MHz

2.4 Description of Test System

Device Manufacturer | Model No. Description

Remote workstation

Notebook \ ASUS \ A8J Power Cable, Adapter Unshielding 1.8 m
Use Cable:

Cable Quantity | Description

RJ45 1 Unshielding, 10.0m

Cerpass Technology Corp.
Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued Date : Oct. 14, 2011
: 70f141
. QI3BIL-SG6200NXL

Page No.
FCCID
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2.5 General Information of Test

Test Site - Cerpass Technology Corp.

2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location (OATS1-SD): No. 68-1, Shibachong Si, Shihding Township,

Taipei County, Taiwan, R.O.C.

FCC Registration Number : TW1049, TW1056, TW1061, 390316, 488071, 982971

IC Registration Number : 4934B-1, 4934D-1

T-543 for Telecommunication Test

C-3328 for Conducted emission test

R-3428 for Radiated emission test

G-97 for Radiated emission test above 1GHz

VCCI Registration Number :

Test Voltage: AC 120V

Test in Compliance with: ANSI C63.4-2009
FCC Part 15 Subpart C

Frequency Range Investigated: | Conducted: from 150kHz to 30MHz
Radiation: from 30MHz to 24620MHz

Test Distance: The test distance of radiated emission from antenna to
EUT is 3 M.

2.6 Measurement Uncertainty

Measurement ltem Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71 dB
) o Vertical 4.11 dB
Radiated Emission 30 MHz ~ 25GHz
Horizontal 4.10 dB
6 dB Bandwidth 7500 Hz
Maximum Peak
Output Power 1.4 dB
100kHz Bandwidth of 29 dB
Frequency Band Edges '
Power Spectral Density 2.2dB
Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. : 80of 141
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2.7 History of this test report

B ORIGINAL.

[ Additional attachment as following record:

Attachment No. | Issue Date Description

TEFI1106205 Oct. 14, 2011 ORIGINAL

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. :9o0f141
FCC ID : QI3BIL-SG6200NXL



0.

-— # CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

3. Antenna Requirements
3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater
than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna R:
Antenna type: Dipole Antenna
Antenna Gain: 2.00 dBi

Antenna L:
Antenna type: Dipole Antenna
Antenna Gain: 2.00 dBi

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. : 10 of 141
FCC ID : QI3BIL-SG6200NXL
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2009 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8
meters above the ground plane as shown in section 2.2. The interface cables and equipment
positioning were varied within limits of reasonable applications to determine the position produced

maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
g. The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. : 11 of 141
FCC ID : QI3BIL-SG6200NXL
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4.3 Typical Test Setup

: ° |
i | L\ - ﬁ\’ 8ocm !
i 80c HJ \ =
i ‘ 80cm —© E
| 0// ~—o |
/| LISN v LISN_|,
Y i
4.4 Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date.
EMI Receiver R&S ESCI 100443 2011/02/08 2012/02/07
LISN Schwarzbeck | NSLK 8127 | 8127-516 2011/05/05 2012/05/04
LISN Schwarzbeck | NSLK 8127 | 8127-568 2010/09/17 2011/09/16

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Page No.
FCCID

Issued Date : Oct. 14, 2011
: 12 of 141
. QI3BIL-SG6200NXL
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45 Test Result and Data

Power : | AC 120V Pol/Phase . | LINE
Test Mode 1 | 802.11g CH1 Temperature 11 24°C
Test date 1| 2011/08/24 Humidity : | 58 %
Memo

80.0 dBu¥

\ FCC Part-15 Class B Conduction(QP]
) |

30

-20

0.150 0.5 [MHz) L} 30.000
No. [ Faier | e | oo | ooy | oy | gy o] o
1 0.1539 012 4597 46.09 6578 |-19.69( QP P
2 0.1539 012 24.49 24.61 5578 |-3117| AVG | P
3 0.1620 012 44.64 44.76 65.36 | -20.60f QP P
4 0.1620 012 21.02 21.14 5536 |-3422 AVG | P
5 0.2060 012 39.56 39.68 63.36 | -23.68 QP P
6 0.2060 012 16.53 16.65 53.36 |-36.71| AVG | P
7 2.5740 0.28 36.83 37.11 56.00 |-18.89] QP P
8 2.5740 0.28 29.38 29.66 46.00 |-16.34| AVG | P
9 2.8260 0.30 37.43 37.73 56.00 |-18.27| QP P
10 2.8260 0.30 29.14 29.44 46.00 |-16.56] AVG | P
11 12.5020 0.68 37.32 38.00 60.00 |-22.00f QP P
12 12.5020 0.68 31.63 32.31 50.00 |-17.68] AVG | P

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. :13o0f141
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Power 1| AC 120V Pol/Phase :| NEUTRAL
Test Mode 1 | 802.11g CH1 Temperature 1 24 °C
Test date | 2011/08/24 Humidity 1| 58 %

Memo

80.0 dBu¥Y

\ FCC Part-15 Class B Conduction[QP]
|

30

-20

0.150 0.5 (MHz) 5 30.000
No. | Mt | @iy | (aBuvy | dpuv) | dBuvy | ey |t | P
1 0.1580 0.10 45.16 45.26 65.56 |[-20.30 QP P
2 0.1580 0.10 20.92 21.02 55.56 | -34.54| AVG P
3 0.1940 0.10 46.24 46.34 63.86 |-17.52 (@] P
4 0.1940 0.10 29.35 29.45 53.86 |[-24.41| AVG P
5 0.2260 0.10 37.47 37.57 62.59 | -25.02 (@] P
6 0.2260 0.10 10.91 11.01 52.59 |-41.58| AVG P
7 0.2580 0.10 38.18 38.28 61.49 | -23.21 (@] P
8 0.2580 0.10 23.94 24.04 5149 |-27.45| AVG P
9 2.7500 0.28 38.89 39.17 56.00 |-16.83 QP P
10 2.7500 0.28 29.57 29.85 46.00 | -16.15] AVG P
11 2.9180 0.28 36.89 37.17 56.00 |-18.83 QP P
12 2.9180 0.28 2713 27.41 46.00 | -18.59] AVG P
13 5.9500 0.39 36.05 36.44 60.00 | -23.58 (@] o P
14 5.9500 0.39 25.56 25.95 50.00 |[-24.05| AVG P
Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. : 14 of 141
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Power .| AC 120V Pol/Phase ;| LINE
Test Mode 1 11 802.11n, HT20 CH1 Temperature 1| 24 °C
Test date .| 2011/08/24 Humidity 1| 58 %
Memo

80.0 dBu¥Y

\ FCC Part-15 Clagz B Conduction[QF)
|

30

-20

0.150 0.5 (MHz) 5 30.000
No. | T | (cBuv) | (asovy | (amuv) | @Buv) | g oo |PF
1 0.1660 0.12 46.83 46.95 65.15 |[-18.201 QP [ P
2 0.1660 0.12 30.77 30.89 55.15 |-24.26] AVG | P
3 0.2100 0.12 43.41 43.53 63.20 [-19.67]| QP [ P
4 0.2100 0.12 32.69 32.81 53.20 |[-20.39] AVG | P
5 0.2660 0.12 39.05 39.17 61.24 |-22.07| QP P
6 0.2660 0.12 32.74 32.86 5124 |-18.38 AVG | P
7 0.3660 0.13 39.56 39.69 58.59 [-18.901 QP P
8 0.3660 0.13 31.72 31.85 4859 |-16.74] AVG | P
9 2.9140 0.30 37.68 37.98 56.00 |-18.02[ QP | P
10 2.9140 0.30 31.04 31.34 46.00 |-14.66| AVG | P
11 10.8979 0.62 27 .67 28.29 60.00 |-31.71] QP P
12 10.8979 0.62 22.02 22.64 50.00 |-27.36 AVG | P
Cerpass Technology Corp. Issued Date : Oct. 14, 2011
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Power .| AC 120V Pol/Phase NEUTRAL
Test Mode 1 11 802.11n, HT20 CH1 Temperature 24 °C
Test date .| 2011/08/24 Humidity 58 %
Memo
80.0 dBu¥Y
\ FCC Part-15 Class B Conduction[QP]
|
30
-20
0.150 0.5 [MHz]) L] 30.000
Frequency Factor | Reading Level Limit |Margin ;
No- | "MHz) ~ | (@Buv) | (@Buv) | (@Buv) | (@Buv) | (aB) |Detectr| P
1 0.1660 0.10 416.39 46.49 65.15 |-18.66] QP P
2 0.1660 0.10 29.88 29.98 5515 [-2517| AVG | P
3 0.1900 0.10 39.04 39.14 64.03 |-24.89]1 QP P
4 0.1900 0.10 16.31 16.41 54.03 |[-37.62] AVG | P
5 0.2260 0.10 38.32 38.42 6259 |-2417] QP P
6 0.2260 0.10 18.95 19.05 5259 |[-33.54] AVG | P
7 0.3780 0.12 39.25 39.37 58.32 [-18.95| QP P
8 0.3780 0.12 31.63 31.75 48.32 |-16.57| AVG | P
9 2.9180 0.28 38.52 38.80 56.00 [-17.20] QP P
10 2.9180 0.28 29.79 30.07 46.00 |-1593| AVG | P
11 14.3340 0.61 33.91 34.52 60.00 |-25.48| QP P
12 14.3340 0.61 29.45 30.06 50.00 [-19.94] AVG | P
Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. : 16 of 141
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase .| LINE
Test Mode 1 802.11n HT40 CHS3 Temperature 1| 24 °C
Test date 2011/08/24 Humidity 11 58 %
Memo
80.0 dBuvY
\ FCC Part-15 Class B Conduction[QP]
: |
Elll
-20
0.150 0.5 [MHz] 5 30.000
No. [ ey | e Tea | o) | oy || oosr o
1 0.1539 012 45.98 46.10 65.78 |-19.68| QP P
2 0.1539 0.12 24.82 24.94 5578 |[-30.84] AVG | P
3 0.1620 012 4471 44.83 65.36 |-20.53| QP P
4 0.1620 0.12 21.50 21.62 55.36 |[-33.74] AVG | P
5 0.2060 012 39.65 39.77 63.36 |-23.59| QP P
6 0.2060 0.12 16.66 16.78 53.36 |[-36.58] AVG | P
7 2.5740 0.28 36.47 36.75 56.00 [-19.25 QP P
8 2.5740 0.28 29.32 29.60 46.00 |-16.40f AVG | P
9 2.8260 0.30 37.47 37.77 56.00 [-18.23| QP P
10 2.8260 0.30 29.16 29.46 46.00 |-16.54 AVG | P
11 12.5020 0.68 37.41 38.09 60.00 |-21.91| QP P
12 12.5020 0.68 31.33 32.01 50.00 [-17.99] AVG | P
o
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Report No.: TEFI1106205

Power AC 120V Pol/Phase :| NEUTRAL
Test Mode 1 802.11n HT40 CH3 Temperature 1| 24 °C
Test date 2011/08/24 Humidity 1| 58 %
Memo

80.0 dBu¥Y

30

-20

\

FCC Part-15 Class B Conduction[QP)

0.150 0.5 [MHz) L 30,000
o | oo | er | | e | oy [ [omecr
1 0.1580 0.10 45.64 45.74 65.56 |-19.82 QP P
2 0.1580 0.10 20.76 20.86 5556 -34.70] AVG P
3 0.1940 0.10 46.55 46.65 63.86 | -17.21 QP P
4 0.1940 0.10 29.63 29.73 53.86 |-24.13| AVG P
5 0.2260 0.10 37.89 37.99 62.59 -24.60 QP P
6 0.2260 0.10 10.62 10.72 52.59 |-41.87| AVG P
7 0.2580 0.10 38.15 38.25 61.49 |-23.24 QP P
8 0.2580 0.10 23.78 23.88 51.49 27.61] AVG P
9 2.7500 0.28 38.65 38.93 56.00 |-17.07 QP P
10 2.7500 0.28 29.37 29.65 46.00 | -16.35] AVG P
11 2.9180 0.28 36.65 36.93 56.00 -19.07 QP P
12 2.9180 0.28 27.36 27.64 46.00 -18.36] AVG P
13 5.9500 0.39 36.46 36.85 60.00 | -23.15 QP P
14 5.9500 0.39 2579 26.18 50.00 -23.82] AVG P

,-'""_'__-? _
Test engineer: (_/}./-J TN\
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4.6 Test Photographs

Front View

Rear View

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. : 19 of 141
FCCID : QI3BIL-SG6200NXL



i,

2

CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

5. Test of Radiated Emission

5.1

5.2

Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2009. The EUT was placed, 0.8 meter above the ground plane, as shown in section

5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions

For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not exceed

the following values:

Frequency Distance Radiated Radiated
(MHz) Meters LV /M) (dB u VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10
meters shall not exceed the below table.

Frequency Distance Radiated
(MH2z) Meters (dB u VI M)
30-230 10 30

230-1000 10 37

Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antennais a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.
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Report No.: TEFI1106205

5.3 Typical Test Setup

Antenna

v Equipment under Test
——
——— +  Testdistance —P|
0.8M
Turn Table
. \ Ground Plane
Receiver
5.4 Measurement equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. | Calibration Date | Valid Date

Amplifier Agilent 8447D 2944A10531 2011/01/21 2012/01/20

Bilog Antenna Schaffner | CBL6112D 22242 2011/02/09 2012/02/08

EMI Receiver R&S ESCI 101200 2011/07/26 2012/07/25
SPECTRUM

ANALYZER R&S FSP40 100219 2010/11/05 2011/11/04

HORN ANTENNA EMCO 3115 31589 2011/05/02 2012/05/01

Preamplifier Agilent 8449B 3008A01954 2011/03/02 2012/03/01
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5.5 Test Result and Data

Power AC 120V Pol/Phase : | VERTICAL
Test Mode 1 .| Transmit / Receive Temperature ;1 23°C
Operation Channel :| 1 Humidity : | 65 %
Modulation Type .| 802.11g Atmospheric Pressure  : | 1020 hPa
Memo Rate . | 54 Mbps
80 Level {dBuWim) Date: 2011-08-23
FCC/CLASS-B
40 2 3
4
1 5
2]
0 30 85 140. 195, 250. 305
Fregquency (MHz)
Read Ant Tad
Iterm Fredg Value Factor Fesult Limit Margin Femark Fos Fos
MH= ABuil dBE/m dABuW,/m  dBuW/ m B oI Deg
1 44 .55 30.51 3.66 34.47 40 .00 -5.53 o) 3 100 a
2 125.45 36.26 3.20 39.468 43 .50 -4.04 oF 100 a
3 192 .25 37.93 o.41 358.34 43 .50 -5.1¢8 o) 3 100 a
3 Z240.38 40.46 -5.17 35.z29 45 .00 -10.71 FPeak 100 a
5 250.00 35.63 -5.74 32 .89 45.00 —-13.11 Feak 100 a
& 256.05 32.17 —-4.55 27.59 45 .00 —-15.41 Peak 100 u}
Notes:
1. Eesult = Read Valuse + Factor
2. Factor = Antenna Factor + Cable Loss — mplifier
3. The resolution bandwidth of test receiver/spectrum ahnalveer is 1Z0KEH=

and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1G5H=.

4. All emission below 1GHE at S02.11lb/gfn modse are all the same,so the
S02.11gsn mwode chosen as representative in final test.

5. Aoccording to technical experiences,all sSspurious emission of S02.11g/n
mode at channel 1,6,11 or 3,6,29 (for HT40) are almost the samme below
1GH=z,=30 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1020 hPa
Memo Rate 54 Mbps
0 Lewvel (dBu'im) Date: 2011-08-23
FCC|CLASS-B
T 4 5
40 5
3
1
DSDD 440, 580. F20. BG0. 1000
Fregquency {MHz)
Read Ant Tak
Item Freg Walue Factor Re=ult Limit Margin Remark Pos Pao=
MH= dEuW dE/m dEuVy/m dBuW/m dE cm Deo
1 343 .40 3z2.92 -3 .82 z9.10 46.00 —-1&6.90 Peak 100 360
2 I54.00 44 .51 —-1.88 42,93 45 .00 -3.07 o) 100 360
3 511.40 33.63 a.s0 34.53 46 .00 -11.47 FPeak 100 360
3 550.00 3Z2.68 5.59 41.57 46 .00 —3.43 o) 100 360
=1 541 .60 35.49 3.73 q2 .22 45 .00 —-3.78 o) 100 360
& 739.60 Z6.97 10. 45 37.45 45.00 -5.55 Feak 100 360
Notes
1. Eesult = EREead Values + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 1Z0KH=z
and wvideo bandwidth is 300kH= for Peak detection and CQuasi-peak
detection at fregquency below 1GH=.

4. Lll ewiz=ziocon helow 1GHz at 202.11k/g/n wode are all the =awe, 30 the
S0Z.11lg/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S02.11g/n

mode at channel 1,6,11 or 3,6,9 (for HT40)

are almost the sSame belaow

1GH=z,=s0 that the channel 1 or 3 (for HT40) was chosen as representative
in £final test.
6. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power ;| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 1] 23°C
Operation Channel :| 1 Humidity | 65 %
Modulation Type .| 802.11g Atmospheric Pressure  :| 1020 hPa
Memo : Rate .| 54 Mbps

0 Level (dBuWYim) Date: 2011-08-23
FCC CLASS-B
I
40
] 4
3 B
1
2
0 30 B85, 140. 195, 2a0. 305
Frequency (MHz)
Read Ant Takh
Iterm Freg Talue Factor Fesult Limit Margin Remark Fos Fos
MH= AEuv dESm dEuV/m dBuVs dE I Deg

1 45.13 30.40 -4.85 25.55 40.00 -14.45 Peak 100 ]

2 128.45 32.23 —-8.89 23.34 43 .50 —z20.16 Peak 100 u]

3 198.30 43.56 -11.32 3z.z4g 43 .50 -11.26 Peak 100 ]

4 212 .05 45,06 —-10.39 34,67 43 .50 —-=.83 Peak 100 u]

5 250.00 aG.04 -5.38 30.66 45.00 -15.34 Feak 100 u]

& 298.95 35.31 -5.95 29.386 45.00 -16.64 Peak 100 ]

Notes

1. Result = BEead Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/sSpectruwn analyzer iz 120EKEH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecuency kbelow 1GH=.

4., All emission helow 13H= at 802Z.11b/o/n mwode are all the same, S0 the
80Z.11g/n mode chosen as representative in final test.

5. hAocording to technical experiences,all spurious ewmission of S02.11a/n
mode at channel 1,6,11 or 3,6,.,9 (for HT40)] are almost the same belaow
1GH=,s30 that the channel 1 or 3 (for HT20) was chosen as representative
in final test.

6. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power ;| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 1] 23°C
Operation Channel :| 1 Humidity | 65 %
Modulation Type .| 802.11g Atmospheric Pressure  :| 1020 hPa
Memo : Rate .| 54 Mbps

0 Lewvel {dBulim) Date: 2011-08-23
FCC CLASS-B
1 3 E 5
10 2 B
0 300 440. 580. F20. Ba60. 1000
Frequency (MHz)
Eead Ant Tak
Item Freg Talue Factor Fesult Limit Margin Remark Pos= Fos
MH= dEuy dESm dEuV/m dBuWV/ m dE =431 Deg

1 384,00 45,18 -7.26 40,92 46.00 -5.08 oF 100 360

2 461 .00 38.84 O.62 39,45 465,00 —G6.54 Feak 100 360

3 511.40 39.59 .21 42 .80 46.00 -3.20 oF 100 360

4 503 .30 35.80 7.20 43 .00 4&.00 -3 .00 op 100 360

=1 641, &0 37.15 4,94 4z .09 4&.00 -3.91 oap 100 360

& 7Ee9.,00 30.62 S.36 38.908 4&.00 -7.0z2 FPeak 100 360

Notes

1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 1Z0KH=
and wideo bandwidth is 300kHz for Feak detection and Quasi-peak
detection at freguency helow 1GH=.

4., All emission below 1GHz at S02.11bSa/n mwode are &ll the same,=sao the
02 .11g/1n mode chosSen as representative in final test.

5. Acecording to technical experiences,all spurious emission of S0Z.11g/n
mode st channel 1,6,11 or 3,6,9 (for HT40] are almost the sate below
1GH=,=0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.
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Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 23 °C
Operation Channel :| 1 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1020 hPa
Memo Rate 11 Mbps
107 Level (dBuvim) Date: 2011-08-22
FCC CLASS-B
! FCC CLASS-B (AYG)
54
0 1000 5800. 10600. 15400, 20200. 25000
Frequency (MHz)
Fead Ant Talk
Item Fredg Value Factor Fe=zult Limit Margin Femark Fos= Fos
MH= dBEuv dEsm dEuWV,/m dBEul/m dE cm Deg
1 4823.75 46.91 g.60 55.51 74.00 -18.4%  Peak 100 54
2  4825.75 34%.28 g.62 42.90  54.00 -11.10  Average 100 a]

Fesult = EREead WValus + Factor

Factor = Antenna Factor + Cable Loss - lwplifier

The resolution bandwidth of test receiver/spectrum analyzer is 120KH=
and wvideo bandwidth iz 300kHz for FPeak detection and Quasi-peak
detection at freguency below 1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth iz 3MHz for Peak detection at frequency above
1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 10Hz for Average detection at freguency sbhove
1zH=.

The other emissicons is too low to bhe measured.

The data is worse case.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1020 hPa
Memo Rate 11 Mbps
407 LEVe! (dBUVIM) Date: 2011-08.22
FCC CLASS-B
FCC CLASS-B (AVG)
54
0 1000 5800. 10600, 15400. 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resulc Limitc Hargin Remark Pos Fos
HHz dBuv dB/m dBuV/m dBuV/m B o Deg
1 4821.63 44.94 8.60 53.54 74.00 -20.46 Peak 100 o
Notes:
1. Result = Read Value + Factor
2. Faccor = Ancenna Factor + Cable Losa - Amplifier

3. The resolution bandwidch of test receilver/spectrum analyzer iz 120EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch is 3MHz for Peak detection act frequency above
1GHz.

5. The resolution bandwidch of
and video bandwidch is 10H=z
1GH=.

6. The ocher emiasions ia too low to be measured.

7. The data is worse case.

ceat receiver/spectrum analyzer is 1MHz
for Average detection at frequency above
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Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1020 hPa
Memo Rate 11 Mbps
107 L€V (@BUVIm) Date: 2011.08-22
FCC CLASS- B
FCC CLASS B (AVG)
54 1
0 1000 H800. 10600, 15400. 20200. 25000
Frequency {(MHz)
Read Ant Tab
Icem Freq Value Factor Resulc Limit Hardgin Remaric Pos Fos
HHz ABuv dB/Sr dBuV/m dBuV/m dB om Deg
1 4874.00 40.7% 8.80 49.59 74.00 -24.41 Peak 100 360
Notces!:

1. Result = Read Value + Factor

2. Facror = incenna Factor + Cabhle Losa - amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH:z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-pealk
decection at freguency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1HHz
and video bandwidch ia 3MHz for Peak decection At freguency above
1GHz.

5. The resolurtion bandwidrh of tesar receiver/apectrum analyzer is 1HHz
and video bandwidch is 10Hz for Average decection at freguency above
1GHz.

6. The ocher emiasions is too lov co be measured.

7. The data is worse case.
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Power 1| AC 120V Pol/Phase HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 23 °C
Operation Channel :| 6 Humidity 1| 65 %
Modulation Type .| 802.11b Atmospheric Pressure : | 1020 hPa
Memo : Rate . | 11 Mbps
107 Level (dBulim) Date: 2011-08-22
FCC CLASS B
FCC CLASS B (AVG)
54 1
0 1000 SB00. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Icem Freq Value Factor Re=ulc Limic Hargin Remark Pos Pos
MHz dBuv dB/wm  dBuV/m dBuvV/m dp cm  Dey
1 4874.00 40.52 8.80 49,32 74.00 -24.68 Peak 100 118
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Losz - Amplifier

3. The resaolucion bandwidech of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-pealk

detectlon at Irequency helow

1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth i1s 3HHz Ifor Peak detection at Iraguency above

1GHz .

5. The resoclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i3 10Hz for Average detection at fregquency above

1GH=.

6. The other emisasions is too low to

7. The data 15 worse case.

be measured.
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Power : | AC 120V Pol/Phase : | VERTICAL
Test Mode 1 . | Transmit / Receive Temperature 1] 23°C
Operation Channel 111 Humidity .| 65%
Modulation Type | 802.11b Atmospheric Pressure : | 1020 hPa
Memo : Rate . | 11 Mbps
107 Level (dBu\V/m) Date: 2011-08-22

FCC CLASS-B

FCC CLASS-B (AVG)

54
o 1000 S800. 10600, 15400, 20200, 25000
Frequency (MHz)

Read Ant Tab

Item Freg Values Factor Eeaulc Limit Hargin Remark Fos Pos=

MH= dBuV dBESm dBuV/m dBuV/m db &m Deg

1 49273 .00 47 .40 g.93 56.39 T4 .00 -17.61 Fenk 100 214

2 1925. 563 33.76 9.02 42 .78 54 .00 —-11.22 Average 100 180
Notes:

1. Result = Fead Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer is 1Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at ILreguency below 1GHE.

4. The resoclution bandwidth of test receiver/spectrum analyzer is 1MH:z
and video bandwidth 13 3MHz Ifor Peak detection at Iregquency above
1GHE.

5. The resolucion bandwidth of CesSt recelver/sSpectrulnm analyzer i3 1MHz
and video bandwidth iz 10Hz for Average detection at freguency above
1GHE.

&. The octher emissions i3 too low to be measured.

7. The data ia worae case,
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 23 °C
Operation Channel :| 11 Humidity 65 %
Modulation Type 802.11b Atmospheric Pressure 1020 hPa
Memo Rate 11 Mbps
07 Level (dBulim) Date: 2011.08-22
FCC CLASS-B
1 FCC CLASS-B {AVG)
24
0 1000 S800. 10600, 15400. 20200, 25000
Frequency (MHz)
Read Anc Taly
ITem Freag Valus Factor Resulrc Limic Hargin Bemark Pos Pos
HHz dBuV dB/m dBuV/m dBuV/m dE om Deg
1 4923 .88 34 .83 B.99 £3.82 74 .00 -20.18 FPamnk 100 330
Notes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0FKH:z

and video bandwidth i=s 300kHz for Peak detection and Quasi-peak

decection at fregquency below 1GHEz.
The resolution bandwidth of
and video bandwidch is 3MH:=
1GH=.

The resclution bandwidth of
and video bandwidth is 10Hz
1GH=z.

The other emis=ions 13 too low to be measured.

The data 12 worse case.

teat receiver/spectrum analyzer i= 1MH=z
for Feak detection at fredquency above

test receiver/spectrum analvzer i= 1MHz
for Average detection at freqguency above
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Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 23 °C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1020 hPa
Memo Rate 54 Mbps
Level (dBuvim) Date: 2011-08-22
107
FCC CLASS-B
FCC CLASS-B (AVG)
51
0 1000 5000, 10600. 15400, 20200, 25000
Frequency (MHz)
Resad Ant Tab
Item Freg Valus Factor Ea=ult Limit Hargin Eemark Fo= FPos
MH:= dBuV dB/m dBu¥/m dBuV/m dB cm Deg
1 4824 .00 41.56 B. 60 S0.16 T4 .00 -23.684 Feak 102 360
Notes:

1. Eesult = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loaa - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120KHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH:z
and video bandwidth i=s 3MHz for Peak detection at fregquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth i=2 10Hz for Average detection at freguency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case,
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C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1020 hPa
Memo Rate 54 Mbps
107 Lewel (dBulvim) Date: 2011-08-22
FCC| CLASS. B
FCC CLASS-B (AVG)
54 1
y 1000 SE00. 10600, 15400, 20200 25000
Frequency (MHz)
Read Anc Tab
Item Fredgq Value Factor Result Limit Margin Remark Pos3 Poa
MH= dBuV dB/m dEuV/m dBuV/m db cm Deg
1 4824 .00 41.41 8. 60 50.01 74 .00 -23.99 Peak 102 360
Note=:

1. Fesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loas - Amwmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EKH=z
and video bandwidrth i= 300kHz for Peak detection and Quasi-peak
dececcion at Ifrecuency below 1GHE.

4. The resoluction bandvidch of tCest recelver/sSpectrium analyzer i= 1MHz
and video bandwidth iz 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidch of test receiver/spectrum analyrer i= 1MHz
and video bandwidth i= 10Hz for Average detection at freguency abowve
1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case.
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C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1020 hPa
Memo Rate 54 Mbps
107 Level (dBuvim) Date: 2011-08-22
FCC/CLASS.B
FCC CLASS-B (AVG)
54
1
0 4000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Hargin Remark Pos Fos
MH=z dBuV dAB/ dBuV/m dBuV/m dEb om Dagr
1 4874.00 36.89 B.80 45,69 74.00 =-28.31 Paak 102 261
Notes
1. Result = Read Valus + Factor

2., Factor = Antenna Factor + Cable Loss - Mnplifier

3., The resclucion bandwicdch of tcest receiver/spectrum analyzer i= 120KHz

and video bandwidth

detection at freguency below 1GH=z.
4, The resolution bandwidch of

and video bandwidch

1GHz.

iz 3MHz

5. The resolution bandwidch of

and video bandwidth

1GHz.

iz 10H=z

iz 300kHz for Peak detection and Quasi-peak

teat receiver/spectrum analyzer is 1MHz
for Peak detection at frequency above

test receiver/spectrum analyzer i= 1MHz
for Average detection at frequency above

6. The other emissions is too low to be measured.

7. The dacs i=

worse CAa=ze.
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C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1020 hPa
Memo Rate 54 Mbps
107 Level (dBuvim) Date: 2011.08-22
FCC CLASS-B
FCC CLASS B (AVG)
L1 ]
1
9 1000 AH800. 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Faccor Eesulc Limic Margin Remark Pos FPoa
HHz dBuW dB/m dBbuV/m dBuV/m db cm Deg
i 4874.00 37.12 8.80 45.52 74.00 -28.08 Peak 102 210
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidch is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidch is 3IHHz for Peak detection at fregquency above
1GHz.

5. The resaolution bandwidth of teat receiver/spectrum analyzer is 1HH=
and video bandwidch is 10Hz for Average deteccion at frequency above
1GHz.

6. The other emis=ions is too low to be measured.

7. The data is worse case.
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T

C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 11 Humidity 65 %
Modulation Type 802.11g Atmospheric Pressure 1020 hPa
Memo Rate 54 Mbps
Level (dBuVim) Date: 2011-08-22
107
FCC CLASS-B
1 FCC CLASS-B (AVG)
54
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Talb
Item Freg Valus Factor Re=ult Limic Hargin Remark Fos Fos=
HHz dBuV dB/m dBu¥/m dBEuV/m dE cm Deg
1 4924,00 43.74 8.99 52,73 74.00 -21.27 Peak 100 360

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
dececcion at frequency below 1GH=z.

4. The re=zolution bandwidth of test receiver/spectrum analyzer i=s 1MHz
and video bandwidth iz 3MHz for Peak detection at frequency above
1GHz.

S. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at frequency above
1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case,
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power . | AC 120V Pol/Phase HORIZONTAL
Test Mode 1 . | Transmit / Receive Temperature 23°C
Operation Channel c 11 Humidity 65 %
Modulation Type ] 802.11g Atmospheric Pressure 1020 hPa
Memo : Rate 54 Mbps

107 Level (dBulm) Date: 2011-08-22
FCC CLASS.B
FCC CLASS-B {AVG)
54 i
Y 1000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Besult Limit Hargin Remark Po= Po=
HHz dBuV dE/m dBuV/m dBEuV/m dB cm Deg
1 4924,00 40,54 8.99 49.53 74.00 -24.47 Peak 100 4]
Notes:

1. Fesult = Head Valus= + Factor
2. Factor = Antenna Factor + Ceble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i= 120KHz
and video bandwidth i= 300kHz for Peak detection and Quasi-pesk

detection at fregquency below 1GHz.

4, The resolucion bandwidth of test receilver/spectrum analyzer i= 1MHz
and video bandwidth iz 3HHz for Feak detection at fregquency above

1GHz.

5., The resolution bandwidth of test receiver/spectrum analyzer i= 1MH=z
and video bandwidth iz 10Hz for Average detection at fregquency above

1GH=z.
6. The other emissions i3 too low to be measured.
7. The data 1= worse case,.

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No.  : 37 of 141
FCCID : QI3BIL-SG6200NXL




T

. “%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power . | AC 120V Pol/Phase ;| VERTICAL
Test Mode 1 . | Transmit / Receive Temperature 1] 23°C
Operation Channel  : | 1 Humidity 1| 65 %
Modulation Type | 802.11n HT20 Atmospheric Pressure  :| 1020 hPa
Memo : Rate ;| 130 Mbps

0 Level (dBu''im) Date; 2011-08-23
FCC CLASS-B
[
3 GilB
10 4
7 g
1 ;
030 8s. 140. 195, 250. 305
Frequency (MHz)
Read Ant Tab
Item Freg Valus= Factor Re=ult Limit Margin Femark Fo= Fo=
HHz dBuV dB/m dBEuV/m dBEuV/m dB i Deg
1 44 .85 30.01 d.66 33.867 40.00 -6.33 Peak 100 O
2 114.70 32.55 2.31 34.865 43 .50 -8.64 Peak 100 o
3 128.45 3T7.26 3.20 q0.46 43 .50 =3.04 QFp 100 o
4 192.25 39.26 D.41 39,67 43,50 —3.83 P 100 o
5 2149.25 38.43 =Z .37 36.08 43.50 =7 .49 Peak 100 o
6 250.00 36.43 -5.74 32.69 46.00 -13.31 Peak 100 0
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of teat receiver/apectrum analyzer is 120KHz
and video bandwidth i3 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,30 the
80Z.11g/n mode chosen as representative in finml test,

5. hocording to technical experiences,all spurious emission of 802.11lg/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almosc the same below
1GHz, =0 that the channel 1 or 3(for HT40)was cho=en as representative
in £finmal test.

6. The data iz worse case.
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T

. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 .| Transmit / Receive Temperature 1| 23°C
Operation Channel  :| 1 Humidity .| 65 %
Modulation Type .1 802.11n HT20 Atmospheric Pressure  : | 1020 hPa
Memo : Rate : | 130 Mbps

go LEVe! (dBuVim) Date: 2011.08.23
FCOC CLASS-B
ile ]
2 ]
40 4
3 &
1
0 300 440. S80. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freq Value= Factor Eesultc Limit Hargin Eemark Fos= Fo=
HHz dBuv dB/m dBuV/m dBuV/m db & Deg
1 345,50 32.36 =-3.83 28.53 46,00 =-17.47 Peak 100 360
4 3ig84.00 44 .08 -l.88 4z .20 q46.00 =3 .80 QP 100 IE0
3 511.40 35.04 0.90 35.94 46.00 =10.06 Feak 100 360
4 576.50 30. &8 7.81 38.49 46.00 T35 Feak 100 360
5 641.60 49.00 T3 42 .73 g6 .00 =3.27 op 100 d60
& F34.70 24.16 11.36 35.52 46 .00 —10.48 Feak 100 360
Notes

1. Result = Read Valus + Factor

2. Factor = hAntenna Factor 4+ Cable Loz= - Amplifier

3. The resolution bandwidch of ceac receiver!apect:m analyzer i=s 120EH=
and video bandwidch 13 300kHEZ for Peak decection and Quasi-peak
decection at fregquency below 1GH=z.

4. All emiasion below 1GHZ at E!Elz.libfgfn mode are all the ssame, 30 the
EtIJZ,llgfn mode chosSen a3 representcative in final TestT.

5. According to technical experiences,all spurious emission of 802.1lg/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
1GHz,so0 that the channel 1 or 3 (for HT40)was chosen as representative
in final ctestc.

. The datm i= wor=e ca=ms,
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T

C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n HT20 Atmospheric Pressure 1020 hPa
Memo Rate 130 Mbps
0 Level (dBuVim) Date: 2011-08-23
FCC CLASS-B
|
40 Gl
[ 5
3 4 &
1 2
03p as. 140, 195. 250. 305
Frequency (MHz)
Read Anc Tak
Item Freqg Vamlue Factor Eezulc Limit Hargin Eemark Fo= Fo=
MHz dBuv dB/m dBEuV/m dBEuV/m dE i Deg
1 44,30  30.33 -5.29 25.04  40.00 -14.96 Peak 100 o
2 128.45 33.63 -8.89 249.749 43 .50 =-18.76 Peak 100 o
3 135,05 41,97 -9,91 32.06 43.50 -11.44 Peak 100 0
4 182.25 45.21 -11.74 33.47 43.50 -10.03 Peak 100 ]
5  221.13  42.31 -7.54 34,77 46.00 -11.23 Peak 100 o
6 250.00 96.51 -5.38 31.13  46.00 -14.87 Peak 100 o
Notes

1. Re=ult = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The reaolution bandwidch of tear receiver/speccrum analyzer is 120EHz
and wideo bandwidth i= 300kHz for Feak detection and Quasi-pesalk
detection at frequency below 1GH=z.

4. All emis=ion below 1GHz at 802.11b/g/n mode are all the same,s30 the
B02.11g/n mode chosen as representative in final test.

5. According to techhnical experiences,all spuricous emission of B802.11lg/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the smwne below
1GHz, =0 that the channel 1 or 3 (for HT40)was chosen as representative
in final cesc.

6. The datm i= worse casms,
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C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11n HT20 Atmospheric Pressure 1020 hPa
Memo Rate 130 Mbps
80 Level (dBuvim) Date: 2011-08-23
FCC CLASS-B
N8| &
|
” 5 3 i 5
a0 &
0 300 440. S80. 720. 860. 1000
Frequency (MHz)
Resd Ant Tab
Item Freg Value Factor Resulc Limic Margin Femark Fos= Pos
HH=z dBuV dBSm dBuV/m dBuV/m db I Deg
1 384.00 48.84 -7.26 41.58  46.00 -4,42 QP 100 360
2 4477 .00 is.88 0.61 40 .49 45.00 =-5.51 QF ioo 360
3 S11.40 39.861 3.21 42.82 46.00 -3.18 QP 100 360
4 5606 . 60 35.76 7.15 42 .91 46.00 -3 .09 Feak i00o 360
5 E41.60 37.94 4,94 42.88 46.00 -3.12 Peak 100 360
& T769.00 29.97 8.36 38.33  46.00 -7.67 Peak 100 360

1. Result = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 120KH=z
and video bandwidth iz 3J00kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4. All emissaion below 1GHz at 802.11b/g/n mode are all cthe same,s0 the
802,.11g/n mode chosen as representative in final test.

5. According to technical experiences all spurious emis==ion of B802.11g/n

mode at channel 1,6,11 or 3,6,9(for HT40)

are almo=t the same below

1GHz,=o0 that the channel 1 or 3 (for HT40)was chosen as representatcive
in final cesac.
&. The data is worae case.
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T

. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 1 . | Transmit / Receive Temperature 1] 23°C
Operation Channel ! Humidity .| 65%
Modulation Type : |1 802.11n HT20 Atmospheric Pressure  : | 1020 hPa
Memo : Rate : | 130 Mbps
107 Level (dBuvim) Date: 2011-08-22
FCC CLASS-B

FOC CLASS-B (AVG)

54 |
a 1000 5800, 10600, 15400, 20200, 25000
Fregquency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Hargin Eemark Pos Pos=
MHz dBuV dBE/m dBEuV/m dBuV/m dB cm Deg
1 4824.00 +41.47 8.60 50.07 74.00 -23.93 Peak 100 317
Noces:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loas - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120KHz
and video bandwidth i= 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The re=solution bandwicdtch of Test rece:.verfspettrm‘n ANSRlyzer 1= 1MHz
and video bandwvidth i=s 3HHz for Peak detection at freguency above
1GH=.

5. The resolution bandwidch of test receiver:fsper:trurn analyzer is 1MH:z
and video bandwidth is 10Hz for Average detection at freguency above
1GHz.

6. The other emissiona is too low to be measured.

7. The data i3 worse case.
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T

. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power : | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 . | Transmit / Receive Temperature 1|1 23°C
Operation Channel : |1 Humidity .| 65%
Modulation Type | 802.11n HT20 Atmospheric Pressure  : | 1020 hPa
Memo : Rate : | 130 Mbps
107 -Eve! (@BuVim) Date: 2011-08-22
FCC CLASS-B

FCC CLASS-B (AVG)

o4 1
0 1000 5800, 10600, 15400, 20200, 25000
Freguency (MHz)
Read Ant Tab
Item Freg Value Factor Eesulc Limic Hargin Femark Po= Po=
HHZ dBuWv dB/m dEuV/m dBuvV/m dB o Deg
1 4824.00 40,05 8.60 48, 69 74,00 -25.31 Peak 100 360
Noces:
i. Re=ult = Read Valu= + Factor
2. Factor = Antenna Factor + Cable Losas - Mmplifier

3. The resoclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at fragquency below 1GHE.

4. The resolution bandwidth of test receiver/apectrum analyzer is 1MH=
and video bandwidth i= 3MHz for Peak detection at freguency abhove
1GHE.

5. The reaolution bandwidth of tesc receiver/spectrum analyzer is 1HHz
and video bandwidch iz 10Hz for Average detection at frequency above
1GHE .

6. The other emissiona is too low to be measured.

7. The datm i= worss coss,
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T

C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 23 °C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n HT20 Atmospheric Pressure 1020 hPa
Memo Rate 130 Mbps
Level (dBuVim) Date: 2011-08-22
107
FCC CLASS-B
54 ; FCC CLASS-B (AVG)
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resulc Limic Hargin Remark FPos Fos
MHz dBuV dB/m dBuV/m dBuV/m dBb cm Deg
1 4874 .00 41.71 B.80 50.51 74.00 —-23 . 49 Peak 100 50

Notes:

1. Result = Pead Value 4+ Factor

2. Facror = Antenna Factor + Cable Loss - lmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z20EHz
and video bandwidcth is 300kHz for Peak detection and Quasi-peak
detection at fregquency bhelow 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer 1= 1MH=z
and video bandwidth i3 3HHz for Peak detection at frequency above
1GH=.

5. The resaolution bandwidch of
and video bandwidch is 10H:z
1GH=z.

6. The other emisz=ions is too low to be measured.

7. The dats i= worse ca=se,

ceat receiver/apectrum analyzer is 1MHz
for Average detection at frequency above
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C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel : | 6 Humidity .| 65 %
Modulation Type : | 802.11n HT20 Atmospheric Pressure : | 1020 hPa
Memo : Rate : | 130 Mbps
107 Level (dBuvim) Date: 2011-08-22
FCC CLASS-B
FCC CLASS.B (AVG)
54 T
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Icem Freq Value Factor Resulc Limic Margin Remark Pos Pos
HH= dBuWV dB/m dBuV/m dBuV/m om Deg
1 4874.00 41.28 B8.80 50,08 74,00 -23. Peak 100 343
Notes:

1. Result = Fesd Valu= + Factor

2. Facrtor = Antenna Faccor + Cable Loaa = implifier

3. The re=clution bandwidth of test receiver/spectrum analyzer i= 120KHz
and video bandwidch i2 300kHz for Peak detection and Quasi-peak
detectlion at Iredquency below 1GHEZ.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidch is 3IMHz for Peak dertectcion at fregquency above
1GHz.

5. The re=zolution bandwidth of tesat receiver/spectrum analyzer ia 1MHz
and video bandwidth i= 10Hz for Average detection at frequency above
1GHz.

6. The other emission2 iz ©oo low TO be measured.

7. The data 12 worse case,
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T

. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power . | AC 120V Pol/Phase 1| VERTICAL
Test Mode 1 . | Transmit / Receive Temperature 1] 23°C
Operation Channel : | 11 Humidity 1| 65 %
Modulation Type : | 802.11n HT20 Atmospheric Pressure :| 1020 hPa
Memo : Rate ;| 130 Mbps
- Level {dBuVfim) Date: 2011.08-23
FCC CLASS-B
2
FCC CLASS-B (AVG)
54
9 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Antc Tab
Item Freg Value Factor Result Limit Hargin Remark Fos FPos
MHz dBuV dE/m dBuV/m dBuV/m dBb cm Deg
1 4923.40 32.59 8.99 41.58 54.00 -12.42 fAverage 100 109
2 4924 .50 q49.14 B8.99 58.13 T4 .00 -15.87 Pealk 100 0
Notes:

1. Result = Read Valus + Factor

2. Facror = Antenna Facrtor + Cable Lo=ss - Amplifier

3. The reaclution bandwidch of ceat receiver/apectrum analyzer is 120KH=z
and video bandwidth i= 300kHz for Peak detection and Cuasi-peak
detection at frequency below 1GHz.

4., The resolution bandwidth of test receiver/spectrum analyzer i=s 1MHz
and video bandwidch i= 3HHz for Peak detection ar fregquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 10Hz for Average detection at Ifrequency above
1GHez.

6. The other emiz=sion= i= too low to be measured.

7. The data ia woras case.
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T

. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power : | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 : | Transmit / Receive Temperature 11 23°C
Operation Channel S 11 Humidity .| 65 %
Modulation Type 1| 802.11n HT20 Atmospheric Pressure  : | 1020 hPa
Memo : Rate : | 130 Mbps
- Level (dBuVim) Date: 2011-08-23
FCC CLASS-B
FCC CLASS-B (AVG)
a4 i

1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read int Tab
Item Fregq Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dE/m dBuV/m dBuV/m dB cm Deg
1 4924.00 40.72 B8.99 49.71 T74.00 -24.29 Peak 100 291
Notes;:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loas - Amplirier

3., The resolution bandwidth of test receiver/spectrum analyzer i= 120KHz
and video bandwidch ia 300kHz for Peak detection and Quasi-peak
dececcion at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum anslyzer i= 1MHz
and video bandwidch is 3MHz for Peak dececcion at freguency above
1GHE.

5., The resolution bandwidth of test receiver/spectrum analyzer is= 1HHz
and video bandwidch is 10Hz for Average decection at frequency above
1GH=.

6. The other emissions i3 too low to be measured.

7. The data i= wvorse case.
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“w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI11106205
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 1 . | Transmit / Receive Temperature .1 23°C
Operation Channel  : | 3 Humidity : | 65 %
Modulation Type : | 802.11n HT40 Atmospheric Pressure  : | 1020 hPa
Memo : Rate . | 270 Mbps

a0 Lewvel (dBuvim) Date: 2011-08-23

FCC CLASS.B
I
40 1 - 3 | | 648
1 B
B
l]:il] B5. 140. 195. 250. N5
Freqguency (MHz)
Read Ant Tak
Item Freg Value Factor Result Limit Hargin Remark Pos Foa
MH=z dBuv dB/m dBuV/m dBuV/m dB cm Deg
1 44 .85 30.04 3.66 33 .70 q0.00 -6.30 Peak 100 (n]
2 1Z8.45 36.60 3.20 39.80 43 .50 =3 .70 QP 100 o
3 215.63 41.68 =2.01 39.87 43 .50 =3.83 QP 100 o
q 240.38 30.73 -5.17 34.568 46.00 —11.44 Peak 100 o
S 250.00 38.22 =5.74 32.48 45.00 =13.52 Peak 100 o
& 288.50 30.83 -3 .01 27.82 46 .00 -18.18 Paak 100 ]
Notes:

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loas - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120KH=
and wideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at frequency below 1GH=z.

4, k1]l emission below 1GHz ac 802.11b/g/n mode are all che same,s30 the
80Z2.11g/n mode chosen a3 representacive in final testc.

5. According to technical experiences,all spurious emission of 802.1lg/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the =ams below
1GHz, =0 that the channel 1 or 3 {for HT40)wa= chos=en Aas representative
in final TesC.

6. The dacta 13 Worse case.
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T

C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n HT40 Atmospheric Pressure 1020 hPa
Memo Rate 270 Mbps

Level (dBuvim)
80

Date: 2011-08-23

FCC CLASS-B
B
1 3 5 s
40 - 4
0300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tak
Item Freqg Value Factor Result Limic Hargin Remark Pos Fos
HMHz dBuv dBSm dBEuv/m dBuv/m dE om Decgy
1 384.00 44,19 -1.86 42.31 46.00 -3.69 2P 100 360
F4 511.40 I6.56 0.90 37.46 46,00 -8.54 Feak 100 3 E0
3 641. 60 iB.64 3 .73 82 .377 46.00 =3 .63 QP 100 ia0
4 735.40 25.04 11.32 36,36 46,00 -9.64 Peak 100 380
5 B835.70 24.14% 15.49 39. 63 46 .00 -6.37 FPerak 100 360
& 935. 60 25.24 14.79 q0 .03 46,00 -5.97 op 100 I E0

1. Result = Read Value + Factor
2. Factor = Antenna Factor + Ceble Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidch i= 300kHz for

detection at frequency below 1GHE.
4. All emission below 1GHz at 802.1llk/g/n mode are all the same,z0 the
G02.11g/n mode chosen as representative in final test.
S. According to technical experiences,all spurious emission of 802.1llg/n
mwode at channel 1,6,11 or 3,6,%2 (for HT40) are almost the same below
1GHz, =0 that the channel 1 or 3 (for HT40)was chosen a= representative
in final testc.

6. The data 1=

worse case.

Peak detection and Quazi-peak
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T

. “%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power ;| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 1] 23°C
Operation Channel 13 Humidity .| 65%
Modulation Type 1| 802.11n HT40 Atmospheric Pressure  : | 1020 hPa
Memo : Rate . | 270 Mbps

80 Level (dBulim}) Date: 2011-08-23
FCC CLASS-B
a0 I 6B
3 4 5 G
2
1
050 8s. 140. 195. 250. 305
Frequency (MHZz)
Eead Ant Taly
[tem Freqg Value= Factor Resulc Limic Margin Remark Pos Fos
HH=z dBuWV dBE/m dBuWV/m dBuV/m dBE om Deg
1 44 .30 I0.31 -5.29 25.02 40 .00 =-14.98 FPeak 100 o
2 135.05 35.02 -9.91 26.11 43.50 -15.3%5 Peak 100 0
3 170.80 41.91 =11.65 30.26 43 .50 -13.24 Peak 100 o
9 229.38 38.89 -6.36 3Z2.33 46 .00 =-13.67 Peak 100 o
=1 250.00 35.97 =5.30 30.59 46 .00 =135.4%1 Feak 100 o
1 287.95 38.72 =6.496 32.26 46.00 =13.74 FPeak 100 o
Notes
1. EResult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/=pectrum anslyzer i= 120HH=
and wvideo bandwidth i= 300kHz for Feak detection and Quasi-peak
detection at frequency below 1GH=z.

4. All emission below 1GHz at S802.11k/g/n mode are all the same,30 the
802.11g/n mode chosen a= representative in final te=t.

5. According to technical experiences . all spurious emi=sion of B0Z.11lg/n
mode at channel 1,6,11 or 3,6,92 (for HT40) are alwost che same below
1GHz,20 that the channel 1 or 3 (for HT40D)was chosen as representative
in final cesc.

6. The daca 13 WOorse case.
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T

. “%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power ;| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 1] 23°C
Operation Channel 13 Humidity .| 65%
Modulation Type 1| 802.11n HT40 Atmospheric Pressure  : | 1020 hPa
Memo : Rate . | 270 Mbps

80 Level (dBuvim) Date: 2011-08.23
FCC/CLASS-B
Lhd =]
3 Fl
40 ! 2 5 L
0 300 440, 580. 720, 860, 1000
Freguency (MHZ)
Read Ant Tab
Item Freq Value Factor Result Limit Hargin Femarck Pos Pos
MH= dBuV dB/m dBuV/m dBuV/m dBb cm Deg
1 384.00 47.17 -F.26 39.91 q&.00 —& .09 Peak 100 a0
2 448 .40 ar.52 O.74 38.26 46 .00 =T7.74 Faak 100 360
3 511.40 39.32 3.21 42 .53 46&.00 -3 .47 QP 100 360
4 641 . 60 37.T1 4,04 42 . 65 46 .00 -3.35 Qp 100 360
5 T635.00 30.03 8.36 38.39 46.00 =T.61 Peak 100 360
& 837.60 26.63 13.26 30.89 46 .00 —-6.11 Peak 100 360
Notes:
1. Besult = Read Valus + Factor
2. Factor = Antenna Factor + Cable Loss - mplifier

3. The resclution bandwidth of test receiver/spectrium analyzer iz 120HHz
and wvideo bandwidth i= 300kHz for Feak detection and Quasi-peak
detection at frequency below 1GH=z.

4. Ahll emi=sion below 1GHz at 802.11b/g/n mode are all the same,=o the
B0Z2.11g/n mode chosen as representative in final test.

S. According to technical experiences,all spurious emission of 802.11g/n
mocde at channel 1,6,11 or 3,6,9 (for HT40) are almo=t the sams bhelow
1GHz,s0 that the channel 1 or 3 (for HT40) was chosen as representative
in final te=st.

6. The dacm i= wor=e case,
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T

. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power : | AC 120V Pol/Phase :| VERTICAL
Test Mode 1 : | Transmit / Receive Temperature 1] 23°C
Operation Channel : | 3 Humidity 1| 65 %
Modulation Type : | 802.11n HT40 Atmospheric Pressure .| 1020 hPa
Memo : Rate | 270 Mbps

107 LEVe! (4BuNIm) Date: 2011-08.23
FCC CLASS B
FCC CLASS-B (AVG)
>4 1
0 1000 5800, 10600, 15400. 20200, 25000
Frequency (MHz)
Read Ant Tak
Item Fregq Value Factor Resulc Limit Hargin Remark Fos Pos
MHz dBuv dB/m dBuV/m dBuV/m dB o Deg
1 4944,00 40.90 B.69 49,50 74,00 -24,41 Peak 100 o
Notesz:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidch of test receiver/spectrum analyzer iz 120KHz
and video bandwidch i= 300kHz for Peak detection and Quasi-peak
detection av freguency below 1GH=z.

4. The resoclution bandwidth of test receiver/spectrum analyzer i= 1HH=z
and video bandwidch i=s 3MHz for Peak detection at frequency above
1GHE.

5. The resolution bandwidth of test receiver/spectrum analvzer i= 1MNHz
and video bandwidth is 10Hz for Average detection at freguency abowve
1GHz.

6. The other emissions is too low to be measured.

7. The data iz worse case.

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No.  : 52 0of 141
FCCID : QI3BIL-SG6200NXL



T

. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power 1| AC 120V Pol/Phase HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 23 °C
Operation Channel :| 3 Humidity 65 %
Modulation Type 1| 802.11n HT40 Atmospheric Pressure 1020 hPa
Memo : Rate 270 Mbps

107 Lewvel (dBulim) Date: 2011-08-23
FCC CLASS- B

FCC CLASS-B (AVG)

54 i
0 1000 5800, 10600, 15300, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freq Value Factor Eesult Limit Margin Eemark Fos Pos
HHzZ dABuv dB/m dBuv/m dBuv/m dB om Deg
1 4844.00 40.78 B.69 49.47 74.00 -24.83 Peak 100 360
Notes=:

1. Rezult = Read Valus + Factor
2. Factor = Antenna Factor + Cable Losas - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 120EHz
and video bandwidth i= 300kHz for Pesak detection and Quazi-peak

detection at frequency below 1GH=z.

4. The resolution bandwvidth of test receiver/spectrum analyzer is 1MH:z
and video bandwidth 13 3MHz for Peak detection at Irequency above

1GH=.

S. The respolution bandwvidth of test receiver/spectrum analyzer is 1MHz
and video bhandwidch i= 10Hz for Average detection at fragquency above

1GH=.
6. The other emissions is too low to be measured.

7. The data i3 worse case,
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T

C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n HT40 Atmospheric Pressure 1020 hPa
Memo Rate 270 Mbps
Level {dBuVim) Date: 2011.08.23
107
FCC CLASS-B
FCC CLASS-B {AVG)
54 T
o 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bend Ant Tab
Item Freq Value Factor Result Limit Hargin Remark Fos Fos
MH=z dBuV dES m dBu¥W/m dBuV/m dE cm Deg
1 4874.00 41.74 8.80 50.54 74.00 —-23 .46 Peak 100 a

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loas - Amplifier

3. The resolution bandwidth of test receiver/=pectrum analyzer i= 120EH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4. The resolution bandwidth of test rece:.ve:fspen:l:rum Ei.l'.I.EI.].?ZE].' 12 1HH=z
and wideo bandwidth is 3HHz for Peak detection at fragueancy above
1GHez.

5. The resclution bandwvidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidch iz 10Hz for Average detection at freguency above
1GH=z.

6. The other emissions is too low to be measured.

7. The data is worse case.
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T

C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 23°C
Operation Channel 6 Humidity 65 %
Modulation Type 802.11n HT40 Atmospheric Pressure 1020 hPa
Memo Rate 270 Mbps
107 Lewvel (dBuv'm) Date: 2011-08-23
FCC CLASS-B
FCC CLASS-B (AVG)
a1 T
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read int Tak
Item Freq Value Factor Result Limit Hargin Eemark Pos Po=
MH=z dBuV dE/m dBuV,/m dBuV/ m db cm Deg
1 4874.00 41.90 8.80 50.70 74.00 -23.30 Pasak 100 360

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

The resolution bandwidth of test racaiver/spsctrum analyzer is 120KHz

and video bandwidch is 300kHz for Peak detection and Quasi-peal
detection at frequency below 1GH=z.
cest receiver/spectrum analyzer i=s 1MHz
for Peak detection at frequency abowve

4. The resolution bandwidtch of
and video bandwidth ias 3MH=z

1GHz.

E. The resclution bandwidch of
10Hz

and vi
1GH=z.

deo bandwidth is

test receiver/spectruwn analyzer is 1MHz
for Average detection at freguency above

6. The other emissions i3 too low to be measured.

The da

La 1= worse case,
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T

. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 .| Transmit / Receive Temperature 11 23°C
Operation Channel :| 9 Humidity 1| 65%
Modulation Type | 802.11n HT40 Atmospheric Pressure  : | 1020 hPa
Memo : Rate . | 270 Mbps

107 LEve! (dBuVim) Date: 2011.08-23

FCC CLASS-B

1 .
51 FCC CLASS-B (AVG)
U 000 S800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Rezsult Limit Hargin REemark Po= Fos
HH=z dBuv dB/m dBuV/m dBuV/m dB [ Deg
1 4898.75 46.04 8.91 54.95 74.00 -19.05 Peak 100 D
2 4908.75 33.24 8.94 42 .18 54.00 —11.82 Average 100 117
Notes

1. Result = Read Value + Factor

2., Factor = Antenna Factor + Cable Lo== - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 1Z0KHz
and video bandwidth is 300kHz for Peak dectection and Quasi-peak
detection at freguency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is 1MH=
and wvideo bandwicdth is 3HHz for Peak decection at fregquency above
1GH=Z.

S5 The resolution bandwidth of test receiverf/spectrum analyzer is 1MH=
and video bandwidth is 10Hz for Average detection at frequency above
1GH=.

6. The other emissions i3 too low to be measured.

7. The daca i= worze case,
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T

C
. “%#” CERPASS TECHNOLOGY CORP.

Power AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 1| 23°C
Operation Channel :| 9 Humidity 1| 65 %
Modulation Type .| 802.11n HT40 Atmospheric Pressure  : | 1020 hPa
Memo : Rate . | 270 Mbps
7 Level (dBulim) Date: 2011-08-23
FCC CLASS-B
FCC CLASS.-B (AVG)
54 i
o 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Icem Freq Valus Factor Resulr Limic Margin Remark Pos Pos
MHz dBuW dB/m dBEuVW/m dBuV/m dB cm Deg
1 4204,00 40,95 8.92 49 .90 74.00 -24.10 Peak 100 360
Noces:

1. Result = Read Value + Factor

2. Facror = Antenna Factor + Cable Loaa - lmplifier

3. The resolution bandwidch of test receiver/spectrum analyzer i= 120KHz
and video bandwidth 1= 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, The resclution bandwidch of test receiver/spectrum analyzer is 1MHz
and video bandwidch i3 3MHz for Peak dectection ac freguehncy above
1GH=z.

5. The re=olution bandwidth of test receiver/spectrum analyzer i= 1MHz
and video bandwvidth is 10Hz for Average detection at fregquency above
1GH=z.

6. The other emissions is too lov to be measured.

7. The data isz worse case.
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N,
c
. “=#” CERPA

SS TECHNOLOGY CORP. Report No.: TEFI11106205

Power AC 120V Pol/Phase VERTICAL
Test mode 2 .| Transmit Temperature 23°C
Operation Channel :| 1 Humidity 65 %
Modulation Type .| 802.11g+Zigbee Atmospheric Pressure 1020 hPa
Memo Rate 54 Mbps
go Level ([@BuVim) Date: 2011-10-12
FCC CLASS-B
40 | 2 i
4
: 5
B
930 85. 140, 195, 250. 305
Frequency (MHZ)
Read Ant Tab
Item Freqg Value Factor Resulc Limic Hargin Remark Pos Fos
MHz dBu¥ dB/m dBuV/m dBuV/m dB cm Deg
1 44 .85 30.88 3.66 34.54 40.00 -5.46 QP 100 o
2 128.45 36.36 3.20 39.56 43.5 -3,94 Q 100 o
3 192.25 7.92 0.41 38.33 43.50 =5.17 QF 100 o
El 2490.38 40. 65 -5.17 35.48 46.00 10.52 Feak 100 o
§ 250,00 38,63 -5.74 32.89 46,00 -13,11 Feak 100 o
[ 256.05 32.28 =4 _ 5B 2T.T7T1 4&.00 =18.2% Feak 100 a
Hotes

Result = Raad Valus + Factor
Factor = Antenna Factor + Cable Loas - Amplifier

The resolution bandwidth of test receiver/spectrum analyzer is 120KHz

and video bandwidth is 300kHz for Peak detection and Quasi-peak

detection at freguency below 1GHz,

802.11g/n mode chosen as representative in final test.

- All emission below 1EHz at B280Z.11b/g/n mode are all the same, =0 the

. According to technical experiences, all spurious emission of 802.11g/n

mode at channel 1,6,11 or 3,6,5%(for HT40) are almnast the same below
1GHz,s0 that the channel 1 or 3(for HT40)was chosen as representative

in final test.
The data is worse case.
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 .| Transmit Temperature 1| 23°C
Operation Channel :| 1 Humidity .| 65 %
Modulation Type .| 802.11g+Zigbee Atmospheric Pressure  : | 1020 hPa
Memo : Rate . | 54 Mbps

Level (dBuVim) Date: 2011-10.12
FCCCLASS-B
: 4 5
40 B
3
|
n]Dﬂ 440, 580, T20. 860, 1000
Frequency (MHz)
Re=ad = Tab
Item Frag Value Factor Fesult Limit Margin Femari Fos Fos=
Miz dBuv dB8/m dBuV/m dBuV/m dB cm Deg
1 343.40 32.96 =-3.82 29.14 46.00 -16.86 Fealk 100 360
2 384.00 44.8B4 -1.88 42 .96 46.00 -3.04 QP 100 360
3 511.40 33.34 0.90 34.25% 46.00 =11.7& Feak 100 360
4 580.00 32.79 B.89 41.68 46.00 —4 .32 Qe 100 360
5 €41.60 38.43 3.73 42.16 46.00 -3.8 QP 100 360
6 759,60 26.85 i10.48 36.83 46.00 -9.17 Feak 100 360
Hotes:

l. Re=sult = Read Valu= + Factor

2. Factor = Antenna Factor + Cable Loss - Rmplifier

3. The resglution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHEZ.

4, All emisaipon below 1GHZz at BOZ.11lbh/g/n mode are all the aame, sc the
802.11g/n mode chosen as repressncacive in final cesc.

5. According to technical experiences,all spurious emission of B802.11g/n
mode at channel 1,6,11 or 3,6,%(for HI40) are almost the same below
1GHz,s0 that the channel 1 or 3(for HT40)waa chosen as represencacive
in final ceac.

€. The daca is worae case.
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power .| AC 120V Pol/Phase | HORIZONTAL
Test Mode 2 .| Transmit Temperature 1] 23°C
Operation Channel :| 1 Humidity | 65 %
Modulation Type .| 802.11g+Zigbee Atmospheric Pressure  :| 1020 hPa
Memo : Rate .| 54 Mbps

aq Leve! (dBuVim) Date: 2011.10.12
FCC/CLASS-B
|
40 |
.3 T
1 6
! 2
%30 85. 140. 195, 250. 305
Frequency (MHz)
Read Ant Tab
Item req Value Factor Result Limit Margin Remark Poa Pos
MHz dBuv dB/m dBuV,/m dBuV/m ds cm Deg
1 45.1%  30.53 -4 .85 25.68 40.00 -14.32 Pealk 100 ]
2 1x8.45 32.51 -2.89 23.62 43.50 -19.88 Faalk 100 a
3 198.30 43.5% -11.32 32.27 43.50 -11.23 Peak 100 o
4 212.05 45.08 =10.39 S4.64 43.50 -8.86 Feak 100 0
5 250.00 3&6.32 -5.38 30.94% 46.00 =15.06 Fealk 100 o
& 2898.85 35.47 -5.85 29.52 46.00 -16.48 Feak 100 o
Hotes

1. Resulr = Read Value + Factor

2. Factor = Rntenna Factor <+ Cable Loss - Rmplifier

3. The resplucion bandwidth of test receiver/spectcrum analyzer is 120FH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
decection at frequency below 1GH=.

4, All emission below 1GHZ at EGZ.llhquﬂ mode are all the aame, 58 the
802.11lg/n mode chosen as representative in final test.

5. According to technical experiences_, all spurious emission of 802.11g/n
mode acv channel 1,6,11 or 3,6,9(for HI40) are almost the same below
1GHz, =0 that the channel 1 or 3 (for HT4€0)wa=s chosen as repressptative
in final test.

€. The data is wWorase case.
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. “%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power .| AC 120V Pol/Phase | HORIZONTAL
Test Mode 2 .| Transmit Temperature 1] 23°C
Operation Channel :| 1 Humidity | 65 %
Modulation Type .| 802.11g+Zigbee Atmospheric Pressure  :| 1020 hPa
Memo : Rate .| 54 Mbps

i Level (dBuVim) Date: 20111012

FCC CLASS-B
1 3 4 5
40 2 6
%300 440, 530, 720, 860. 1000
Frequency (MHz)

Read Anc Tab
Item Freq Value Factor Resulc Limic Margin Remark Fos Fos
MHEZ dBuv dB/m dBuV/m dBuV/m d=s cm Deg
1 384.00 48.57 -7.26 41.31 46.00 -4.68 QE 100 360
2 461 .00 38.56 0.&2 39.18 46.00 -6.82 Feak 100 360
3 511.40 39.60 321 42.81  46.00 -3.19 QF 100 360
4 603 .80 35.65 7.20 42 .85 46.00 -3.15 QF 100 360
5 641.60 3T7.14 =.584 42 .08 46.00 -3 .82 QF 100 360
& T769.00 30.43 B.36 38.79 46.00 -T.21 Fealk 100 360

1 Result = Read Valu= =+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120¥Hz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
decection at freguency below 1GHzZ.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,sc the
802.11g/n mode chosen as repressentative in final test.

5. According to technical experiences,all spuriocus emission of 802.11g/n
mode at channel 1,6,.11 or 3,.6,9(foxr HI40) are almost the same below
1GHz,so that the channel 1 or 3(for HT40)was chosen as representative
in final ctesat.

&. The data is worse case.
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C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 Transmit Wifi+Zigbee | Temperature 23 °C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11b+0-QPSK Atmospheric Pressure 1020 hPa
Memo Rate 11 Mbps

Level (dBuVim) Date: 2011-10-12
107
FCCCLASS.B
3 FCC CLASS-B [AVG)
54
0 3000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
Bead Ant Tab
Item Freq Value Factor  Result Limit |Margin Remark Fos Pos
MHz dB/m dBuV/m dBuV/m cm Deg
1 4808 .63 11.58 41.73 54.00 - Average 100 0
2 48DB.78 31.58 54.21 T4.00 -1 Feak 100 360
3 §823.75 BS T4.00 -1 Feak 100 54
= 4825.75 54 .00 = Average 100 i
Hotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120HH=z
and videc bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freqguency below 1GH=z.

4. The resclution bandwidch of test receiver/spectrum analyzer is 1MH=z
and wideo bandwidth is 3MHz for Peak detection at frequency abowve
1GH=Z.

5. The resclution bandwidth of test receiver/spectrum analyzer is 1MH:z
and wvideo bandwidch is 10Hz for Average dectection at fregquency above
1GHz.

€. The other emissions i3 too low to be measured.

7. The datha 13 Worse cass,
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. “%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power 1| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 2 .| Transmit Wifi+Zigbee Temperature 1|1 23°C
Operation Channel 1 Humidity 1| 65 %
Modulation Type .| 802.11b+0-QPSK Atmospheric Pressure | 1020 hPa
Memo : Rate | 11 Mbps

Level (dBuVim) Date: 2011-10-12
107
FCCCLASS-B
- i FCC CLASS-B (AVG)
04000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Hemark Pos Fos
MHzZ dBuv dB/m dBuV/m dBuV/m aB cT Deg
1 4808.65 45.39 .98 29.37 T4 .00 -18.63 Peak 150 144
2 4810.60 32.65 10.00 42.65 54.00 -11.35 Average 150 144
3 4B21.63 43.65 10.17 53.82 74.00 -20.18 Peak 100 0

Hotes:

1. Resulc = Read Value + Facrtor

2. Facrtor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidch of test receiver/spectrum analyzer is 120KHz
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at freqgquency below 1lGHz.

4. The resplution bandwidch of tear receiver/spectrum analyzer is 1MHz
and wides bandwidth is 3MHrF for Peak detaction at frequency abhove
1cH=z.

5. The rescluticon bandwidth of tesat receiver/spectrum analyzer ias 1MHz
and videc bandwidth is 10Hz for Average detection at frequency above
1GHZ.

€. The other enissions is too low to be measured.

7. The data i= worse case,
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C
. “%#” CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 Transmit Wifi+Zigbee Temperature 23°C
Operation Channel 1 Humidity 65 %
Modulation Type 802.11g+0-QPSK Atmospheric Pressure 1020 hPa
Memo Rate 54 Mbps
(o Level (dBuVim) Date: 2011-10-12
FCC/CLASS-B
2 FCC CLASS-B (AVG)
54
0 1000 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read ANT Tah
Item Freqg Value Factor Result Limic Margin Remark Pos Pos
dB/m dBuVv/m dB cm Deg
1 11.58 41,93 12.07 Awverage 100 0
2 11.58 54,74 -18.26 Peak 100 360
3 11.86 50,22 -23.78 Peak 102 360
Hotes:

Result = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120HH=z
and video bandwidcth ia 300kHz for Peak detection and Quasi-peak
datectlon at Ifrequency below 1GHZ.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch is 3MHz for Peak detecticon at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at frequency above
1GH=z.

&. The other emissinns is too low to be measured,

7. The daca is wWworse case.
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 .| Transmit Wifi+Zigbee Temperature 1 123°C
Operation Channel :| 1 Humidity :| 65%
Modulation Type 1| 802.11g+0-QPSK Atmospheric Pressure  : | 1020 hPa
Memo : Rate : | 54 Mbps
107 L&l (@BUVim) Date: 2011-10.12
FCC CLASS-B

FCC CLASS-B [AVG)

54
I
010Dﬂ 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Fos Pos
dB/m dBuV/m dBuV/m ds cm Dag
1 9.98 55.863 74.0 -1B.3 Peak 150 44
2 4810.60 32.820  10.00 42,80 54,00 -11.2 Average 150 g4
3 10.20 49.82 74.00 -24.18 FPeak 102 360

Hotea:

l. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resplution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHZ.

4. The raeanlution bandwidth of Tear receiver/spactrum analyzer is 1MHZ
and wvideo bandwidrch is 3MHz for Peak decection at fregquency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and videc bandwidth is 10Hz for Average detection at frequency above
iGH=.

€. The other emissions is too low to be measured.

7. The data is worse case.
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. “%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power . | AC 120V Pol/Phase ;| VERTICAL
Test Mode 2 . | Transmit Temperature 1] 23°C
Operation Channel  : | 1 Humidity 1| 65 %
Modulation Type : | 802.11n HT20+Zighee | Atmospheric Pressure :| 1020 hPa
Memo : Rate ;| 130 Mbps

go Leve! ([dBuVim) Date: 2011-10-12
FCC CLASS-B
L |
| 3 a
40
1 2 . |
L]
%3 85 140, 195, 250. 305
Frequency (MHz)
Read Anc Tab
Icem Teq YValue Factozxr Resulc Limic HMazgin Remark Poa Paa
MHZ dBuV dB/m dBuV,/m da cm Deg
i 44 .85 30.41 3.66 34.07 =5.83 QF ioo o
2 114.70 32.62 2.31 34 .83 -8.57 Fank 100 1]
3  128.45 36.47 3.20 39.67 -3.8 QF 100 0
= 182 .25 39,43 0.41 39.84 -3.6E6 QP 100
S 214.25 38 . 55 =2 +37 36 g =T+ 32 Feak '
& 250.00 38.25 -5.74 32.51 -153.48 FPealk 100 0
Hoces:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resslution bandwidch of cear receiver/apsctrum Analyzser is 120FEH=z
and video bandwidth is 300kHz for Feak detecticn and Quasi-peak
decection at fregquency beleow 1EH=E.

4. RAll emission below 1GHz at 802.11bSg/n mode are all the same,so the
802.11g/n mode chosen as repressnpcacive in final cesc.

5. According to technical sxperiences.all spurious emission of 802.1lg/n
mode at channel 1,6,11 or 3,6,2(for HI40) are almost the sams= below
1GHz,s0 that the channel 1 or 3(for HI40)was chosen as repressncatiwve
in final Test.

6. The data is worse case.
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 ;| Transmit Temperature 1| 23°C
Operation Channel  :| 1 Humidity .| 65 %
Modulation Type .| 802.11n HT20+Zighee | Atmospheric Pressure . | 1020 hPa
Memo : Rate : | 130 Mbps

- Level (dBuV/m) Date: 2011-10-12
FCC CLASS-B
2 5
40 ! - 3 - .
1
9300 440, 580, 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Fregq Value Factor Result Limit Margin Remark Pos Pos
MHz dBu¥ dB/m dBu¥V/m dBuV/m dB cm Deg
1 345.50 32.69 -3.83 2B.86 |6.00 =-17.14 Feak 100 360
. 384.00 44.49 =1 .88 412 .61 46.00 -3.39 QF 100 360
3 511.40 35.33 0.90 36.23 4&.00 -9.77 Feak 100 360
4 576.5 30.43 7.81 38.24  46.00 -7.76 Feak 100 560
= 641.60 38.35 I.T3 42 .08 46.00 =3.94 QF 100 360
& T34.7T0 24 .18 11.36 35.52 45.00 =10.48 Fealk i00 360

1, RBesult = Read Value + Factor

2. Factor = Antenna Factor <+ Cable Loss = RAmplifier

3. The resslution bandwidth of test receiver/aspactrum aAnalyzer is 120FH:z
and wideo bandwidth is 300kHz for Peak detection and CQuasi-peak
detection at frequency below 1GH=z.

4. All emission below 1GHZ at 602.11b/g/n mode are all the same, so the
802.11g/n mode chosen as represencatiwve in final test.

5. Accorzding to technical experiences;all spuricus emission of 802.11¢g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almoat the same below
1GHz,sc that the channel 1 or 3(for HI40)wa=s chosen as represencative
in final testc.

6. The data is worse case,

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No.  : 67 of 141
FCCID : QI3BIL-SG6200NXL



T

. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power .| AC 120V Pol/Phase :| HORIZONTAL
Test Mode 2 .| Transmit Temperature 1] 23°C
Operation Channel :| 1 Humidity 1| 65 %
Modulation Type .| 802.11n HT20+Zigbee | Atmospheric Pressure .| 1020 hPa
Memo : Rate ;| 130 Mbps

go LEVe! (dBuVim) Date: 2011-10-12
FCC CLASS-B
I
40 ]
2 5
3 g
1 2
030 8s. 140, 195, 250. 305
Frequency (MHZ)
Read Ant Tab
Item Freq Value Factor Resulc Limit Margin Remark Poa Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 44 .30 30.60 =-5.29 25.31 40.00 -14.65 Feak 100 ]
2 128.45 33.32 -8.85 24.43 43.50 =19.07 Fealk 100 n]
3 135.05 41.51 -5.81 31.60 23.50 =11.90 Feak 100 o
| 192.25 45.32 -11.7T4 33.58 43.50 -5.92 Feak 100 v
-1 221.13 42 .37 -7 .54 34.83 4&.00 =11.17 Feak 100 o
&€ 250.00 36.54 -5.38 31.16 46.00 -—14.84 Peak 100 ]
Notes

1. Result = Read Valu= + Factor

2. Factor = Antenna Factor 4+ Cable Loss — Amplifier

2. The resclution bandwidth of test receiver/spectrum analyzer i=s 120EKH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-pealk
detection at fregquency below 1GH=Z.

4. All emissicon below 1GHz at 802.11b/g/n mode are all the same,so the
B02.11g/n mode chosen as repressantative in final test.

5. According to technical experiences,all spurious emisaion of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almosct the same below
1GHz,sc that the channel 1 or 3(for HI40)was chosen as repressncative
in final test.

&. The data is worse cas=e,
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 2 . | Transmit Temperature 1] 23°C
Operation Channel  : |1 Humidity 1| 65%
Modulation Type | 802.11n HT20+Zigbee | Atmospheric Pressure . | 1020 hPa
Memo : Rate : | 130 Mbps

- Level (dBuVim) Date: 2011-10-12
FCCICLASS-B
. 4 2
1
0 2 5
0300 440. 580. 720. B60. 1000
Frequency (MHz)
Read Ant Takb
Item Freq Value Factor Resulc Limic Hargin Remark Poa Fos
MHZ dBuv dB/m dBuV/m dBuV/m dB cm Deg
1 384.00 48.50 -7.26 41.24  46.00 -4.76 QP 100 360
2 447 .00 39.687 D.6&61 40.28 46.00 =-5.72 QP 100 380
8 511.40 39.53 3.21 42.74 46.00 -3.26 QE 100 360
4 606.60 35.47 7.15 42 .62 46.00 -3.38 QF 100 360
5 641 .60 27.77 2.8 a2 .71 S6.00 -3.29 QF ioo 360
& T769.00 29.57 B8.36 38.33 46.00 -7 .67 Feak 100 360

l, Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loas - Amplifier

3. The resclution bandwidth of tesat receiver/spectrum analyzer is 120HH=z
and video bandwidth 135 300kHEz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. All emission below 1GHz at 802.1l1bk/g/n mode are all the same,s0 th
B02.11g/n mode chosen as repressptative in final testc,

5. According to technical experiences.all apuricus emiasion of 202.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the sams below
1GHz,2c that the channel 1 or 3(for HTI40)was chosen as repressntative
in finpal test.

&. The dacta is worse case.
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o#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power . | AC 120V Pol/Phase .| VERTICAL
Test Mode 2 . | Transmit Wifi+Zigbee Temperature 1] 23°C
Operation Channel 1 Humidity 1| 65 %
Modulation Type : | 802.11n HT20+0O-QPSK | Atmospheric Pressure | 1020 hPa
Memo : Rate ;| 130 Mbps

107 Level (dBuVim) Date: 2011-10.12
FCCCLASS-B
2 FCC CLASS-B (AVG)
H -
%1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limitc Margin Remark Pos Fos
MHz dBu¥V dB/m dBu¥V/m dBuV/m dBs cm Deg
1 4808.63 30.1 11.58 41.73 54.00 -12.2 Average 100
2 4808.78 42.46 11.58 54 .04 74 =19.96 Feak 100 360
3 4824.00 3B.25 11.86 50.1 74.00 =23.88 Feak 100 317
Hotes:
l. Result = Read Valu= + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEHz

and video bandwidth 1s 300kHZ for Peak detection and Quasi-pask
detection at frequency below 1GH=z.

4. The resplution bandwidth of cest receiver/spectrum analyzer is 1MHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GH=z.

5. The reaclution bandwidch of teat receiver/spectrum analyzer is 1MHz
and video bandwidth i3 10Hz for Average decection at frequency above
1GH=z.

6. The ocher emissions ia too low to be measured.

7. The daca is worse case.
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Power : | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 . | Transmit Wifi+Zigbee Temperature 1| 23°C
Operation Channel : |1 Humidity .| 65 %
Modulation Type | 802.11n HT20+0O-QPSK | Atmospheric Pressure : | 1020 hPa
Memo : Rate : | 130 Mbps

Level {(dBuVim) Date: 2011-10-12

107

FCCCLASS5-B

H FCC CLASS-B (AVG)
54 ]
y
0 1000 5800, 10600. 15400, 20200. 25000
Frequency (MHz2)
Read Antc Tab
Ivem Freg Value Factor Resulc Limic Margin Remark Fos Pos
MHz dBuV dB/m dBuV/m dBu¥V/m dB cm Deg
1 480B.65 45.56 5.598 55.54 T74.00 -1B8.46 Feak 150 144
2 4810.60 32.90 10.00 €2.90 54.00 -11.10 Average 150 144
3 4824.00 38.8 10.20 43,04 74.00 -24,96 Fe=ak 100 360
Hotes:

1. Resuylt = Read Value + Factor

2. Factor = Antenna Factor + Cable Loas — Amplifier

3. The resolucion bandwidch of test receiver/spectrum analyzer is 120HHz
and wvideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resclucion bandwidch of test receiver/spectrum analyzer is 1MHz
and video bandwidth ia 3MHz for Feak detection at freguency above
1GHz.

5. The resclution bandwidth of test receiver/spectrum apnalyzer is 1MHz
and video bandwidth i= 10Hz for Average detection at freguency above
iGHz.

€. The other emissions is too low to be measured.

7. The data is worae case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 Transmit Temperature 23 °C
Operation Channel 3 Humidity 65 %
Modulation Type 802.11n HT40+Zigbee | Atmospheric Pressure 1020 hPa
Memo Rate 270 Mbps
> Level {(dBuV/m) Date: 2011-10-12
FCCCLASSH
J
40 l 2 3 2
4
: s
L
030 8s. 140, 195. 250. 305
Frequency (MHZz)
Read Ant Tab
Item Freg Value Factor Resulrt Limic Margin Remari Fos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 44 Bf 30.27 3.66 33.83 40.00 -&.07 Fealk 100 ]
2 128.45 35.62 3.20 30.82 43,50 -3.68 QE 0
3 215.63  41.47 -2.01 39.46 43,50 -4.04 QF 100 o
4 240.38 35.88 -5.17 34.72 46.00 -11.28 Fealk 100 a
5 250.00 38.38 -5.T4 32.64 26.00 -13.36 Fealk 100 o
& 288.50 30.87 -3.01 27.86 46.00 -18.149 Feak 100 o
Hotes:

Resulr = Read Value + Facrtor

Factor = Antenna Factor + Cable Loss - Amplifier

The resoclution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidch is 300kilz for Peak decection and Quasi-peak
detection at fregquency below 1GH=z .

All pmizsion below 1GHz at 802.11b/g/n mode are all the sams,=s0 the
g02.1lg/n mode chosen as representative in final test.

According to technical experiences,all spurious emission of EB02.l1llg/n
mode at channpel 1,6,11 or 3,6,98(for HT40) are almost the sams below
1GHZ, 80 that the channel 1 or 3(for HT40)was chosen as represantative
in final Teat.

The data is worse case.
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 .| Transmit Temperature 1] 23°C
Operation Channel 13 Humidity .| 65%
Modulation Type | 802.11n HT40+Zigbee | Atmospheric Pressure  : | 1020 hPa
Memo : Rate . | 270 Mbps

gg Leve! (aBuvim) Date: 2011-10-12
FCC CLASS-B
1 3 g 8
40 2 ' F '
0300 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limic Margin Remark Foa Fos
MHzZ dBuv dB/m dBuV/m dBuVv,/m dB om Deg
1 384.00 44.13 -1.88 42.25 46.00 -8.175 QF 100 360
2 511.40 36.35 0.90 37.25 46.00 =-B.T75 Feak 100 2860
3 641 .60 38.32 3.73 42 .05 46.00 -3 .95 QP 100 360
4 T735.40 25.48 11.32 36.80 46.00 -5.20 Feak 100 360
S B398.70 24 .33 15.4%9 35.82 26.00 -6.18 Feak 100 360
& 835.60 25.47 14.79 40.26 46.00 =5.74 QP 100 360
Hote

F- 3

1. Re=ult = Read Value + Factor

2. Facror = Antenna Factor + Cable Losa - Rmplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Peak detecrion and Quasi-peak
decection at freguency below 1GHEZ.

4. All emission below 1GHz at 802.11b/g/n mode are all the same,s0 the
BO2.11g/n mode chosen as representative in final test.

5. According to technical experiences, all spuriocus emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almnst the samse below
1GHz,8s0 that the channel 1 or 3(for HI40)waz chosen as representative
in final test.

&€. The data ia worse case.
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 .| Transmit Temperature 1| 23°C
Operation Channel 13 Humidity .| 65%
Modulation Type 1| 802.11n HT40+Zigbee | Atmospheric Pressure  : | 1020 hPa
Memo : Rate . | 270 Mbps
40 Level (dBuV/im) Date: 2011-10-12

FCC/CLASS.B

40
4 6
5
a 3
|
0
30 85, 140. 195, 250, 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBu¥V/m dBuV/m dB cm Deg
. 1 44 _ 30 30.17 =5_289 24 _ B8 40.00 =15.12 Fealk 100 o
2 135.05 38.37 -5, 81 28.46 43 .50 =15.04 Faalk 100 o
3 170.80 41.43 =11.65 29.78 43 .50 =13.72 Feak 100 o
i 229.38 38.85 -E.36 52.49 46.00 -13.51 Feak 100 0
5 250.00 35.66 -5 .38 30.28 46.00 -15.72 Pzak 100 Q
& 287.95 38.74 -6.46 32.28 46.00 -13.72 Peak 100 0
Hotes

1. Reault = Read Value + Factor

2. Factor = hntenna Factor + Cable Loss - Amplifier

3. The resglution bandwidch of cesc receijiver/speccrum analyzer is 120KHz
and wvideo bandwidch 13 300kHz for Peak dectection and Quasi-peak
decection at fregquency below 1GHzZ.

4, Rl]l emission below 1GHz at 802.11b/g/n mode are all the same,so the
E02.11g/n mnde chosen as representative in final test.

5. According tvo technical experiences.all spurious aemission of 802.11lg/n
mode at channel 1,6,11 or 32,6,9(for HTI40) are almost the same below
1GHz,so that the channel 1 or 3(feor HI40)was chosen as IEpIS3SnTATLIVE
in final tesat.

6. The daca is worse case.
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. “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 .| Transmit Temperature 1] 23°C
Operation Channel 13 Humidity .| 65%
Modulation Type | 802.11n HT40+Zigbee | Atmospheric Pressure  : | 1020 hPa
Memo : Rate . | 270 Mbps
o Level (dBuVim) Date: 2011-10-12

FCC CLASS-B|

3 4
1
GJDB 4410. S580. T20. 860. 1000
Frequency (MHZ)

Head hnt Tab
Item e Value Factor Result Limit Margin Remark Pos Pos
MH=z dBuV dB/m dBuV,/m dBuV,/m dB cm Deg
1 J384.00 : | 13 -T.26 30.8 46.00 —-6.13 P=ak 100 360
2 448, 40 37.33 0.T74 38.07 46.00 =-T7.83 Faalk i00 360
3 511.40 39.32 3.21 42 .53 46.00 -5.47 QF 100 380
- £41. 60 37.76 4,04 42 .70 48.00 -3.30 Qe 100 360
5 T769.00 30.06 B.36 38.42 46.00 -7.58 Pealk 100 360
& B37.60 26.33 13.2 38.59 4&.00 —-&.41 Peak i00 360

Hotes:

1. Besult = RBead Value + Factor

2. Factor = Antenna Factor + Cable Loss — Rmplifier

3. The ressolurtion bandwidth of test receiver/spectrum analyzer i=s 120HH=z
and wvideo bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at frequency below 1GHz.

4. A1l emission below 1GHr at 802.11b/g/n mode are all the same,=o0 the
802.11g/n mode chosen as representative in final test.

5. According to technical axperisnces. all spurious emission of 2802.1ig/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almnst the same below
1GHz,sc that the channel 1 or 3 (for HT40)was chosen as representative
in final testc.

&. The data is worse case.
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. “%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power .| AC 120V Pol/Phase .| VERTICAL
Test Mode 2 .| Transmit Wifi+Zigbee Temperature 1] 23°C
Operation Channel  :| 3 Humidity 1| 65 %
Modulation Type .| 802.11n HT40+0O-QPSK | Atmospheric Pressure .| 1020 hPa
Memo : Rate | 270 Mbps

Level (dBuVim) Date: 2011-10-12
107
FCC CLASS-B
2 FCC CLASS.-B [AVG)
54
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Raad Ant Tab
Item Freqg Valus Factor Result Limit Margin Femarlk Fos Fos=
MEz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4B08.63 30.45 11.58 42,03 54.00 -11.87 Average 100 o
2 4808.78 42.87 11.58 54.45 74,00 -19.55 Peak 100 360
3 4844.00 37.56 12.24 49.80 74.00 -24.20 Feak 100 0

1. Result = Read Value= + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of teat receiver/aspectrum analyzer is 120EHz
and video bandwidth is 300kHz Ifor Feak detsction and Quasi-peak
detection at frequency below 1lGHz.

4. The resclution bandwidth of teat receiver/spectrum analyzer is 1MHz
and videc bandwidch is 3MHz for Peak derection at freguency above
1GH=z.

5. The resclution bandwidth of tesat receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 10Hz for Average detection at frequency above
iGH=z.

. The other emissions is too low to be measured.

7. The data i3 worse case.

(a4
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. “%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 .| Transmit Wifi+Zigbee Temperature 11 23°C
Operation Channel 13 Humidity 1| 65%
Modulation Type .| 802.11n HT40+0O-QPSK | Atmospheric Pressure | 1020 hPa
Memo : Rate . | 270 Mbps

Leved (dBuVim) Date; 2011-10-12
107
FCC CLASS B
1 FCC CLASS-B [AVG)
54 3
0 3000 5800, 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resultc Limic Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBu¥V/m dB Deg
: | 4808.65 45.48& 5.98 £E5.44 T4 .00 -18.586 Feak 144
2 4810.60 32.70 10.00 42.70 54.00 ~-11.30 Average 144
3 4844 .00 38.46 10.50 4B8.986 T4.00 =25.04 Feak 360

1: Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidch is 300kHz for Peak detection and Quasi-peak
decection at frequency below 1GHzZ.

4. The resolution bandwidth of test receiver/apectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at freguency above
iGH=z.

5. The resolurion bandwidth of tesat receiver/spectrum analyzer is 1MHz
and wvideo bandwidch is 10Hz for Average detecticon at fregquency above
1GH=z.

€. The other emissions 13 too low To be measured.

7. The data is worse case.

Test engineer: @ = A
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—f

5.6 Test Photographs

Front View

Rear View
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-— # CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak

power minus 6 dB.

6.3 Test Setup Layout

Spectrum

EUT

Analyzer

6.4 Measurement equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. | Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2011/05/05 2012/05/04

6.5 Test Result and Data

Test Date: Aug. 16, 2011 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 46%
Modulation Standard | Channel Frt(el\c;ll;'ezr)\cy 6dB Bandwidth (MHz)
ANT R ANT L
01 2412 11.8 12.0
802.11b (11Mbps) 06 2437 11.7 11.9
11 2462 11.8 11.9
01 2412 16.5 16.5
802.11g (54Mbps) 06 2437 16.5 16.4
11 2462 16.5 16.4
01 2412 16.8 17.3
8‘2%%%“3" 06 2437 16.6 173
P 11 2462 16.8 16.9
03 2422 35.4 34.4
8‘25'7101{/‘”3“5‘0 06 2437 352 344
P 09 2452 35.4 34.0
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. “u CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01
® *RBW 100 kH= Delta 2 [T1 |
*VBW 100 kE=z -0.01 dB
Fet 20 Bm *AtT 30 4B *S5WT 50 ms 11.800000000 MOz
20 Marker| 1 [T1
2156 dBm
., | = |
/)r/V \ TDF
10
20
4 Ay
o
Kl \k
b
-s0
[=11]
70
-RB0O
Center 2.412 GH:z E MHz/ Span 50 MHz
Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06
® *RBW 100 kAz Delta 2 [T1 |
*VBW 100 kH= -0.1¢ dE
Fef 20 oBm * Attt 30 dB *ESWT 50 m= 11700000000 MOz
20 Markexr| 1l [T1
2k 56 dBEn
10 21 4231100000 GHo ﬂ
L P
m 0 ] M <
01 -2.48 dem Jﬁ’ \
| TDF
/ \
|- 30 j \
3DE
pey YN
- 50
ha
-&0
Center 2.437 GHz 5 MHEz/ Span 50 MH=z
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11
® *REW 100 kHz Delta 2 [T1 ]
“VBW 100 kHz -0.59 dB
Ref 20 4dBm *Att 30 4B *SWT 50 ms 11.800000000 MHz
Z0 rker T
n
10 2= |IEN
viEy| s ,
o T W"ff“‘\d“\)'\hp E
D =4 > ClBT
TD
10
20
-0

m'« M.w’/rw o WNNMLM

=80

Center 2.462 GH=z E MH=z/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kH=z ~1.39 dB

Ref 20 dBm *Att 30 4B *SWT 50 ms 16.500000000 MH=z

Z0 Marker| 1 [T1

1 PK

20

i0

ber At vJM“ WWM

Ab Ly

a0

Center 2.412 GHz 5 MHE=z/ Span 50 MHE=z
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Report No.: TEFI1106205
Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 06
@ *RBEW 100 kHz > [T ]
*VBW 100 kHz -1 =iz}
Ref 20 d4Bm *Att 30 4B *SWT 50 m= 000 MHEz
20 Marker| 1 [T1
10 .;.,..._.?.IJ;-L..J ._,JI-;; B |
.
- —11.[94 dBm FM "} o
_ﬁgbd.1u1¢vﬂthﬂqy\f/ \\;\J&UFMU~AA Bt
Center 2.437 GHz 5 MHzZ/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 11

@

Ref 20 dBm

*ALt

de

*EBW 100 kH=z
*VBW 100 kH=z
*SWT 50 ms

20

1 PK

-0

10

=]

68 dBim

TDF

20

i0

-40

3DB

jn_A ll

\\"“‘WNJWMVJ

W g

Center 2Z.462 GHz

5 MHEz/

Span 50 ME=
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 01

@ *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kH=z -0.13 dB

Ref 20 dBm *Att 30 dB *SWT 50 ms 16.800000000 MEz

z0 Marker( 1 |

1 PK

D1 -12./67 dBm

0

|- 40
bt -mI-'wM/Mf \/\"‘\\—‘M.M et

L 70

80

Center 2.412 GH=z 5 MHz/ Span 50 MH=

Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 06

@ *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kH=z -1.4% 4B

Ref 20 dBm *Att 30 dB *SWT 50 ms 16.600000000 MEz

1 PK

10 'NMM% e

D1 -12.[73 dBm

a0

f 3DB
| a0
WYV PNEN M“"J \thlm M

&n
0
-&0
Center 2.437 GH=z 5 MHz/ Span 50 MHz
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Report No.: TEFI1106205
Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 11
@ “RBEW 100 kHz > [Tl ]
*VBW 100 kH=z -1 1 dB
Ref 20 d4Bm *Att 30 4B *SWT 50 m= i) MHEz
20 Marker| 1 [T1
-1 <dBm
10 2laszs0opog ez |IEN
,
\ TDF
-1t 1 i ik 5
D1 -14.p4 dBrm——M A,
., f 1
an
3pE
40
N O P TI P RN Y N‘“’l{‘/ \M\Md Y| . STYP T
-
70
-80
Center 2.462 GHz 5 MHzZ/ Span 50 MH=z
Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 03
@ “RBEW 100 kHz [T
*VBW 100 kH=z - 2 =iz}
Ref 20 d4Bm *Att 30 4B *SWT 50 m= .400000 MHEz
20 Marker| 1 [T1
-16 {Brr
10 101 z==|IEH
,
TDF
10
w 2
D1 -1&./63 cdBm
20
s
3pE
40
RS W Y} YLy FTTNT
-
L0
EL
Center 2.422 GHz 10 MHA=Z/ Span 100 MHz
@
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 06
@ *REW 100 kHz Delta 2 [T1 ]
*YBW 100 kHz 0.10 dB
Ref 20 <&Bm *Att 30 dB *SWT 50 ms 36.200000000 MEz
20 Marker( 1l [T1
dBm
10 -n= |IEH
fvrzu i i

D1 -&.55 dBm Y
10 H TDF

20

- “_Wil._kljm i

-80

Center 2.437 GHz 10 MHZ/ Span 100 MH=z

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 09
® *RBW 100 kHz Delta 2 [T]
*VEBEW 100 kH=z 1.6 dB
Ref 20 4Bm *Att 30 4B *EWT 50 mz 35400000000 MHz
20 LR B
=174 31 dBm
10 M asannohor 'H—B
,
TDF
—10

3DB
40

o WA W{w“v’ a2 A ot Mo
it A

-0
|
ao
Center 2.452 GHz 10 MEH=z/ Span 100 MH=z
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

® “RBW 100 kHz Delta 2 [T1 |
“VEW 100 kEz ~0.16 4B

Ref 20 dBm TALL 30 dJdB *SWT 20 mz 12.000000000 MH=z
20 Marker| 1 [TI1
-5176 dBm
10 2| a06000p00 cu|EH
EE
.,

20

30 f “
» J 3DE

&0

-&0

Cenbter 2.412 GHz 5 MHz/ Span 50 MH=z
Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 06

® *REW 100 kHz Delfta T1
*VBW 100 kE=z 0.%1 4B

Fef Z0 dBm *ALL 30 dBE *SWT S0 mo 11.900000000 MH=z
210 Marker| 1 |TI1
10 2| 430900hos cue|ER
=
n -
N1 -5.2[8 dPFm !éfJJJMJVﬁinﬂd\p“hh i\
- 10 ¥ -
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B W J \“Mw _
Aok, spl e MA MM\""'\A derbig
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=70
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Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
® *RBW 100 kHz Delta 2 [T1 ]
*VEBEW 100 kH=z =0.27 dB
Faf 20 4Bm ALt 30 48 *SWT 50 m= 11.5%00000000 MHZ
20 arker T
- 7 dBr
10 2l ass100boo cuo|EN
.

80

Center 2.462 GHz 5 MHz/ Span 50 MH=z

Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 01

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kH=z -1.11 dB

Ref 20 dBm *Att 30 4B *SWT 50 ms 16.5000

Z0 Marke

10

1 PK

11.16% <dBm
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3DE

VR T WURY, \\"\wumw_d.. gtk
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Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 06
® *REW 100 kHz [Tl ]
*VBW 100 kEz
Ref 20 dBm Att 30 *SWT 50 ms
20
10
o
Lo ~T1.[66 dbm [d'w 5 W‘T
=20
| -5 /j k
40
&n
|- 70
=80
Center 2.437 GH=z 5 MHzZ/ Span 50 MHzZ

Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 11
® *RBW 100 kHz
*VBEW 100 kH=z
Ref 20 4Bm *Att 30 *EWT 50 ms 100¢
20 [T1
10 SLdLupol SH=
.
| .. R Tk e e
D1 -11.[¢4 <EBm w
L _ 20
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TR R [T 1Y ¥ ¥y, Wl B P Al A
< 4 AT
L _ s
J0
-80
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 01
@ *REW 100 kHz [T
*WVBW 100 kH=z
Ref 20 dBm *Att 30 dB *SWT 50 ms 7
] Mar ¥l 1l

10

1 PK

== |,

a0

-80

Ll vavl.

Center 2.412 GHz 5 MH=z/

Modulation Standard: 802.11n HT20 (130Mbps), ANT L
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 11

@ *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz [
16.9000

Ref 20 dBm *Att 30 4B *SWT 50 ms

20 Marker( 1 [T

10

.

10 WMWW

D1 -14.)62 dBEm

/ \
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70

-80

Center 2.462 GHz 5 MHzZ/ Span 50 MHz

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 03
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Report No.: TEFI1106205
Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 06
® *REW 100 kH=z
*VBW 100 kHz 67 d
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7. Maximum Peak Output Power

7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.
7.2 Test Procedures
The antenna port RF output of the EUT was connected to the input RF input of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to produce
the worse case test result.
7.3 Test Setup Layout
- Spectrum
Analveer
7.4 Measurement equipment
Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date
Spectrum Analyzer FSP40 R&S 10047 2011/05/05 2012/05/04
7.5 Test Result and Data
Test Date: Aug. 16, 2011 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 46%
Modulation Frequency Peak Power Output Peak Power Output
dB \\Y
Standard Channel (MHz) (dBm) (mWw)
ANT R ANT L ANT R ANT L
01 2412 17.52 17.88 56.49 61.38
802.11b
(11Mbps) 06 2437 17.66 17.91 58.34 61.80
11 2462 17.78 17.74 59.98 59.43
01 2412 14.73 14.68 29.72 29.38
802.11g
(54Mbps) 06 2437 14.69 14.66 29.44 29.24
11 2462 14.56 14.88 28.58 30.76
o
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Test Date: Aug. 16, 2011 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 46%
Peak P
Modulation Channel Frequency |Peak Power Output (dBm) Oﬁz)ut (on:v\?vr)
Standard (MHz)
ANTR |ANTL | R+L R+L
01 2412 11.55 12.18 14.89 30.81
802.11n HT20
(130Mbps) 06 2437 11.12 11.85 14.51 28.25
11 2462 11.59 11.54 14.58 28.68
03 2422 11.69 11.79 14.75 29.86
802.11n HT40
(270Mbps) 06 2437 11.22 11.08 14.16 26.07
09 2452 11.30 11.35 14.34 27.14
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz §.67 dbm
2.411900000

Ref 20 dBm *ACt 30 dB *SWT 50 ms 2.411300000 GHZ
. 1
10 | —F—
o / \ ES
--10
o
= |
- 30
S —
40 __’_’,‘/J_F W\"‘\_‘_‘_ﬂ TDF
__‘(:,\.5»\6—""‘""" .\.\_‘-""\.—\,M
|- &0
-70 3DE
Center 2.413 GH=o 5 MH=/S dpan 50 MH=
Tx Channel WLAN 802.11B
Bandwidth 22 MH=z Power 17.52 4dBm
Adjacent Channel
= [ =
Bandwidth 11 MH=z Lower 44.35 dB
Spacing 16.5 MH=z Uppt_‘.r -45 .09 dB
Alternate Channel I
Bandwidth 11 MH=z Oower . TTT==
Spacing 27.5 MH=z Up per 0 == =——

Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06

* REW 1 MHz Marker 1 [T1 ]
* VEW 3 MHz 5.61 dBm

Ref 20 dbm *Rtt 30 db *SWT 50 ms 2.437000000 GHz

0 // \\ . [ 5 |

= | / AN

Center 2.437 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth

42 Mz Power 17.66 dBm

Adjacant Channeal .
Banduwidth 11 MA=z Lower -44.28 dB

Spacing 16.5 MHz Upper -44.73 dB
Alternate Channel

Bandwidth 11l MH=
Spacing 27.5 MH=z U[)p cr e ————

Lower - —-—=—-=
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Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11

®

* ABW 1 MHz
*VEW I MHz

Ref 20 dEm *Rtt 30 dB * GWT S0 ms z
10 g SRS
L, // “\\\ =
=1
1 B
20 /
-30
P /l-"l' \\\.ﬂ_.-l-\-wk_\_'\‘ o
f>" RM”“"V‘\_.&._ :
S0
-0
L0 3DB
Center 2.482 GHz 5 MHz/ Span 50 MHz
Tx Channeasl WLAM B0Z2.11B
Bandwidth 22 MH Powe r 17.78 dBm
Bandwidth 11 wse  Lower -44.57 dB
Spacing 16.5 MH=z Upper -44.83 dB
Alternate Channel
Bandwidth 11 MHz Lower - —-—-—=
Spacing 27.5 MH=z IJ pper ===
Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01
*RBW 1 MHz [Tl 1
® *VEW I MHz 5
Ref 20 dBm *Att 30 dB * 3WT 50 ms T
10 1
Lo / anl— — !\'-ﬂ\ Ex
[ /
= 20 A Il
| ., e \-»‘.\
M‘.‘O’r’/ K TDF
| _ s
|- &0
T0 3pe
center 2.412 GHz 5 MHzZ/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power l‘q . 73 dBI‘E‘
pandwidth 1. bower -32.52 dB
Spacing 16.5 ME=z U[J[J(_‘:I_' -34.49 dpB
Alternate Channel
Bandwidth 11 MEz Lower — ———-=
Spacing 27.5 MHz '[_Iljlje r === =
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 06
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 4.56 dEm
Ref 20 dBm Att 30 dB SWT 50 ms 2.433200000 GHz
10 +-
B e e
-10
1= [ 7
|20
» | ™| W"'"\M\__\“_‘
i ]
— 50
&0
70
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MH=z Power l 4 . 6 9 dBm
Adjacent Channel
Bandwidth 11 MEz Lower -35.70 dB
Spacing 16.5 MHEZz Upper -40.41 dB
Alternate Channel
Bandwidth 11 MAz Lower —  —-=--
Spacing 27.5 MHz Upper _____
Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 11
REW 1 MHz Marker 1 [T1 ]
VBEW 3 MHz 5.11 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.467100000 GHz
10
B - MWI\M\
[
= [2f 7 S
20 PO i
|- 40 .umﬁ”JWde et
"\n..,\'\—
P50
—¢&0
70
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power 14.56 dBm
Adjacent Channel
Bandwidth 11 MEz Lower -35.85 dB
Spacing 16.5 MH=z Upper -34 .54 4dB
Alternate Channel
Bandwidth 11 MH=z Lower — —=-=--
Spacing 27.5 MH=z Upper _____
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o “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 01

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz 1.32 dbim

Ref 20 dbEm *Att 30 dB *SWT 50 ms 2.407€00000 GHz
10 5
o 7 X, — ~ Ex
-10
o
ZEm |
|--30
I S N
- a0
20 3DE
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MEz Power 11.55 dBm
Adjacent Channel -
Bandwidth 11 MEz Lower -40.63 dB
Spacing 16.5 MOz Upper -41 .57 dB
Alternate Channel N
Bandwidth 11 MEz Lower - ---
Spacing 2.5 MOz 1] pPper. - ——===

Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 06

*BABEW 1 MHz
*VBW 3 MHzZ
Ref 20 dBm *Rtt 30 dB *5WT 50 ms

10 o
| 1
_flg /—_.WW _-_‘\\

|- 20

-30 / \

- &0

&=

70 + - 3DE

Center 2.437 GHz

i

Span 50 MHz

Tx Channal
Banclwiclth 22 MHZ

Power 11.12 dBm

Adjacent Channel
- \ P _ [
Bandwicith 11 MHz Lower 40.53 dB

Spacing 16.5 Mz Upper -41.61 dB

Alternate Channel

Banclwiclth 11 MH=z
5 MAz Upper = ===

Lower 0 —====

Spacing 27.5
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CERPASS TECHNOLOGY CORP.

Report No

.. TEFI11106205

Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 11

®

i

RBW 1 MHz Marker 1 [T1 ]

VBEW 3 MHz 1.65 dBm
Ref 20 dBm Att 320 dB SWL 50 ms 2.458800000 GHz
10 T
Lo //_fy— q\ﬁ\
—-10
20
20 Jﬂ/
" NPT Ve "“‘k\-hu_ﬁyvnm
b Moy
60
|70

Center 2.462 GHz

Tx Channel

Channel: 03

®

I

5 MHz/

WLAN 802.11B

Span 50 MHz

Bandwidth 22 MHzZ Power 11.59 dBm
Adjacent Channel

Bandwidth 11 MEZ Lower -42.51 dB
Spacing 16.5 MH=Zz Upper -43 .20 dB
Alternate Channel

Bandwidth 11 MH=z Lower - ====
Spacing 27.5 MH=z Upper _____

Modulation Standard: 802.11n HT40 (270Mbps), ANT R
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -1.36 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.40%800000 GHz
10
1

E mf'g"—“ﬁﬂﬂxﬁwﬂ.ﬁmwvan_

_10 Y
20
30
40 v
Qggnkrﬂn,nwmdma/V"M” -
|-60
|- 70

Center 2.422 GHz

Tx Channel
Bandwidth

Adjacent Channel
EBandwidth
Spacing

alternate Channel
Bandwidth
Spacing

44

22
16.5

22
27.5

10 MHz/
MHZ Power
Mz Lower
MHz [JIDI)EEI
MHZ Lower
MHzZ [IE)K)EBJj

Span 100 MHz

11.69 dBm

-3.92 dB

-5.52 dB
-15.00 dB
-15.24 dB
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 06
REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -1.93 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.444400000 GHz
10
-0 1
f'_nN/‘\_.—\rﬂ,\/—/—\.-/'—\.%\
10
/ \
EEm 2
30
40 L~ ]
me I e VO
60
70
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel WLAN S0Z.11B
Bandwidth 44 MH=z Power 11.22 dBm
Adjacent Channel
Bandwidth 22 MAz Lower -41.88 db
Spacing 16.5 MHZ Upper -4.79 dB
alternate Channel
Bandwidth 22 MHEz Lower -1l6.36¢ dB
Spacing 27.5 MHZ Upper -16.60 dB

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 09
RBW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz -1.54 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.441600000 GHz
10
1l
-0 M
|10 AN
/ \
EED |2

g nowe [

Center 2.452 GHz 10 MHz/ Span 100 MHz

Tx Channel

Bandwidth 44 MH=z Power 1 1 R 3 O dBIﬂ

Adjacent Channel

Baidwj_dth 22 MHZ Lowex -4.89 dB

Spacing 16.5 MH=Zz Upper -4.71 dB

DT . Tower  -16.49 aB

Spacing 27.5 MH=z Upper -16.45 dB
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

* RBW 1 MHz Marker 1 [T1 ]
*VDBW 3 MHz 9.17 dbm
2.411900000

Ref 20 deEm *Rtt 30 db *SWT 50 ms 2.4113200000 Gz

I
0 / \\ (2

& [0
* w«-—/-/ \\""\-\._‘,-
|- 40 St e Fe— TDE
[- 50
&0
-70 3DE
Center 2.413 GH=o 5 MH=/S dpan 50 MH=
Tx Channel WLAN 802.11B
Bandwidth 22 MEz Power 17.88 dBm
Adjacent Channel N c
Bandwidth 11 MEz Lower -45.27 dB
Spacing 16.5 MOz Upper -45_.471 dB
Altarnate Channal
Bandwidth 11 MAz Lower — —=—==
Spacing 27.5 MHz Upper _____

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 06

* REW 1 MHz Marker 1 [T1 ]
* VEW 3 MHz 5.20 dBm
2.437000000 GHz

Ref 20 dbm *Rtt 30 dp *SWT 50 ms 2.4
10 e B
¥ 7 ~ .
-10
20 / \
|-z0
\“—«_—-
.._.:%Ef-—'”"""f | F\\_w TOF
|-60
0 3DB
Center 2.437 GHz 5 MHz/ Span 50 MHz
TX Channel
Bandwidth 22 MH=z Power 17.91 dBm
;iizzzzthmamel 11 MEz Lower -414.82 dB
Spacing 16.5 Mz Upper -45_.26 dB
Alternate Channel N
Bandwidth 11 MH=z Lower ——----
Spacing 2.5 MH= 1J pper == ===
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 11

* ABW 1 MHz
*VEW I MHz

Ref 20 dBEm * ALt 30 de *IWT S0 ms 2.46200
10 __,__,_.._.JL_.__.._,,_“
n // “'\\ =
- 1¢
/
20
-30
|-a0 T \_V““-\Mﬂ_ TDF
L "]
S0 b
-0
-0 3DE
Center 2.482 GHz 5 MHz/ Span 50 MHz
Tx Channeasl WLAM B0Z2.11B
Bandwidth 22 MH Powe r 17.74 dBm
Adjacent Channel
- —_ Ak
Bandwidth 11 MH=z Lowen 45.04 dB
Spacing 16.5 MHz Upper =45 .51 dB
Alternate Channel )
Bandwidth 11 MH=z Lower - ———-
Spacing 27.5 MH=z IJ pper ===

Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 01

* REW 1 MHz Marker 1 [Tl
*VEW 3 MHz

Ref 20 dEm *ptt 30 dB *3WT 50 ms 2.414%9
10 1
._-’_\—'—‘—n_y—\Jh_/
" e [ Ex

/ N\

|--60

| -0 3DB

Center 2.412 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth <z Mz Power 14.68 dPm

aascent Chamned - Lower -43.90 dB

Spacing 16.5 MHz []ljlj(:. T -43 .53 AB

Alternate Channel

Bandwidth 11 MHz TL.ower  ——==—==

Spacing 27.5 MHEz U})[)(—E o —————
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* CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 06

®

Ref 20 dBm

RBW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz 9.20 dBm
Att 30 dB SWT 50 ms 2.437000000 GHz

I

10
o
o / ™
/ N\
vrzwill ol
- 30
-0 T ]
] [ ]
- 50
F-60
- 70
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
EBandwidth 22 MHz Power 17 91 dBm
Adjacent Channel
Eandwidth 11 MHz Lower -44.82 dB
Spacing 16.5 MH= Upper -45 .26 dB
Alternate Channel
Bandwidth 11 MHZ Lower ===
Spacing 27.5 MH=z Upper _____
Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11
REW 1 MH=z Marker 1 [T1 ]
VEW 3 MHz 9.02 dBEm
Ref 20 dBm Att 30 dB SWT 50 ms 2.46Z000000 GHz
o
[ // \\
T 20
" \—"\.«w
|0 J/"‘
b U
50
&0
|70
Center Z2.4862 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power 17.74 dBm
Adjacent Channel
Bandwidth 11 MEzZ Lower -45.04 dB
Spacing 1l6.5 MHE=zZ Upper -45 .57 dB
2Alternate Channel
Bandwidth 11 ME=z Lower — ———-=
Spacing 27.5 MH=z Upper _____
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 01

®

*Rtt 30 db

*RDW 1 MHz
*VDBW 3 MHz
*SWT 50 ms

Marker 1 [T1 ]
2.52 dbm

2.413500000 GHz

o

PSRN S

—

] TDF

(=]

|--70

Center £.412 GHz

Tx Channel
Bandwidth

Addjacent Channael
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

2 M=

MH=
MHz

1 MH=z
L MHE=Z

5 MHz/

WLAN 802.11B

Power

Lower
Upper

Lower
Upper

Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 06

®

*RDW 1 MHz

Span 50 MHz

12.18 dBm

-43.12 dB

Marker 1 [T1 ]

*VBW 3 MHz 1.9¢ dibm
Ref 20 deEm *Rtt 30 db *SWT 50 ms 2.435100000 GHz
10 T
" /r X _WH\ Ex
-10
o
ZEm |
=30
40 _,»ff/ TDF
.J$w~*'”””vﬂdﬁvﬁ T el
- a0
10 3DE
Center 2.437 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth

Adjacent Channel
Bandwidth
Spacing

Alternate Channel
Bandwidth
Spacing

(8]
ra

16.5

11
2.5

MEZ

1 MH=z

MH=

MEZ
MH=

Power

Lower
Upper

Lower
Upper

11.85 dBm
-412.6¢8 dB
-43 .11 dB

Cerpass Technology Corp.
Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued Date : Oct. 14, 2011
Page No. : 103 of 141
FCC ID . QI3BIL-SG6200NXL



0.

CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 1.65 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.462000000 GHz
10
Lo /_, % wﬁ\
10
B 2
30 j
-0 S
50
60
70
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN S02.11B
EBandwidth 22 MHZ Power 11.54 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -42.59 dB
Spacing 16.5 MH=z Upper -43 .34 dPB
Alternate Channel
Bandwidth 11 MAz Lower — —-=---
Spacing 27.5 MHz Upper _____

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 03
REW 1 MHz Marker 1 [T1 ]
® VEW 3 MHz -1.24 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.427600000 GHz
10
o 3
B e
. /_‘_/_..z-\..._,,./\,l—vn‘ -\_\_'_v\
[z =w [

|- 30
|-40 X

- AJ__,,\__—-W”J’AM MWNM
|0
|70
Center 2.422 GHz 10 MHz/ Span 100 MHz
Tx Channel

Bandwidth 44 MHz Power 11.79 dBm
Adjacent Channel

Bandwidth 22 MAz Lower -4.86 dB
Spacing 16.5 MHz Upper -4.8272 dB
Alternate Channel

Bandwidth 22 vEz Lower -15.98 dB
Spacing 27.5 MHz Upper -15.94 dp
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 06
REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -1.33 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.445000000 GHez
10
o =
P e 2R aa
10
/ \
[
30
40
ARV P, LV sty il 1
60
|70
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel WLAN 8§02.11B
Bandwidth 44 MHz Power 11.08 dBm
Adjacent Channel
Bandwidth 22 MH=z Lower -4.85 dB
Spacing 16.5 MH=z Upper -4.90 dB
Alternate Channel
Bandwidth 22 vAEz Lower -16.07 dB
Spacing 27.5 MHEHZ Upper -16.78 dB
Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 09
RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -1.0% dEm
Ref 20 dBm Att 30 dB SWT 50 ms 2.460000000 GHz
10
o +
i R A
10
/ \
[
30
40
M“‘W""M e e
60
|70
Center 2.452 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MH=z Power 11.35 dBm
Adjacent Channel
Bandwidth 22 MEZz Lower -4.87 dB
Spacing 16.5 MH=Zz Upper -4.85 dB
alternate Channel
Bandwidth 22 MHEz Lower -1¢6.06 dB
Spacing 27.5 MH=z Upper -1¢6.77 dB
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-— # CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

8. Band Edges Measurement

8.1 Test Limit
Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

8.2 Test Procedure
a. The transmitter output was connected to the spectrum analyzer via a low lose cable.
b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.
c. The band edges was measured and recorded.

8.3 Test Setup Layout

LT H|‘h_"k.‘l|'l|lﬂ

Analvzer

8.4 Measurement equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date

Spectrum Analyzer FSP40 R&S 10047 2011/05/05 2012/05/04

8.5 Test Result and Data

Test Date: Aug. 17, 2011 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 46 %
Modulation Frequency maximum value in | maximum value
Standard Channel (MH2) frequency (MHz) (dBm)
ANTR | ANTL |ANTR | ANTL
802.11b 01 2412 2397.2 | 2396.8 | -36.30 | -37.79
(11Mbps) 11 2462 2860.0 | 2860.0 | -47.25 | -48.33
802.11g 01 2412 2400.0 | 2397.0 | -43.69 | -32.65
(54Mbps) 11 2462 2520.1 | 2483.9 | -53.24 | -49.70
802.11n HT20 01 2412 2400.0 | 2399.8 | -45.04 | -23.41
(130Mbps) 11 2462 2520.1 | 2483.7 | -51.57 | -46.85
802.11n HT40 03 2422 2393.6 | 2395.2 | -41.83 | -33.62
(270Mbps) 09 2452 24857 | 2484.1 | -51.61 | -42.82
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01

® *RBW 100 kH= Marker 1 rl |
*VEW 100 kHz JG. 30
2.39720000

Fet 10 dBm *AtT 20 4B *S5WT 125 ms

10

" oMy [ = |

R TDF
| .o /

T

&0

=70

B0

20

Center 2.4 GEz 10 ME=Z/ Span 100 MH=z

® *RBW 100 kHz Marker 1
*YBW 100 kH=z

Ref (b cfim *Att 10 dB TEWT 2.5 = LLAs000000 GA=Z

m D1 —-1lo.87 <dBm

TDF
=30

4ain

3DB

) MWWMM

o Aok dh ol athli )
Aot

3

%
<
<
4+
3

arn

--20

=100

Start 2.5 GHz 2.25 GHz/ Stop 25 GH:z
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11

®

Ref 10 dBm

Att

RBW 100 kHz
VBW 100 kHz

20 dB SWT 125 ms

Marker 1 [T1 ]
-48.32 dBm
2.520100000 GH=z

10

) l/
10

D1 715.£ dBm

20 [
- 30

i

80

-%0

Center 2.4835 GH=z

10 MH=z/

REBW 100 kHz
VBW 100 kH=z

Span 100 MHzZ

Marker 1 [T1 ]
—-47.25 dBm

Ref 0 dBm Att 10 dB SWT 2.5 s 2.860000000 GHz
o
10
D1 —15.[5 dBm
=l |,
20
40
1
-1 50
50 y o~ y I
Vit w;‘\-‘\ﬂu\ﬂw
MM}*WWWW“
70
580
-50
-100
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Report No.: TEFI1106205

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01

@

REW 100 kHz
VBW 100 kHz

Marker 1 [T1 ]
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Report No.: TEFI1106205

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 11

®
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 01

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kH=z -45.04 dBm

Ref 10 dBm Att 20 dB SWT 125 ms 2.400000000 GH=z
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. “u CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 11
® *RBW 100 kH= Marker 1
*VBEW 100 kEH=z 51.57 ¢
Ref 10 4dBm TALL 20 dB *SWT 125 mo 2.220100000 GH:
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. “u CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205
Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 03
® *REEW 100 kA= Marker 1 T1
*WEBW 100 kH=z -41.83 dBm
Fet 10 dBm * ATt 20 JdB *SWT 125 m= 2.393600000 GH=
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Report No.: TEFI1106205

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 09

®

*RBW 100 kHz Marker 1 [TL1 |
*WVEW 100 kHz El.el dBEm
Ref 10 JBm *htt 20 dB *EWT 125 ms 2.485700000 GHz
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Lo Ex
L _ 10, 1 L Al
™
- 20 TDF
U
— D1 -238.[73 dBm \
40 \\
- 50 N% L
)IWLMMW\AAJ!" . ,/ﬂ""\uhf‘-db"\—-h/ﬂy\.
G0
70
60
90
Center 2.4835% GEHz 10 MHEzZ/ Span 100 MH=
*RBW 100 kHz rker Tl
*VBEW 100 kHz
Ref 0 dBm *Att 10 dB *SWT 2.5 s 2
0
10 [ B |
za
- =3
30 — TL
F-40
50
i
-GS0 'l AL ' 1 IP"
TURY LY T (TN o e i el e
|~ 70
| &0
%0
100
Start 2.5 GH=z 2.25 GHz/ Steop Z5 GH:z

Cerpass Technology Corp.
Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued Date : Oct. 14, 2011
: 114 of 141
: QI3BIL-SG6200NXL

Page No.
FCCID



27,
c
. S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

® *RBW 100 kHz Marker 1 [T1 ]
*YBW 100 kOz _37.79 dBm

Ref 10 dBm *Att 20 dB *SWT 125 ms 2.3596 GHz
o
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -52.67 dBm
Ref 10 dBm Att 20 dB SWT 125 ms 2.483900000 GH=z
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Report No.: TEFI1106205

Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 01
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -32.65 dBm
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Modulation Standard: 802.11g (54Mbps), ANT L
Channel: 11

® *RBW 100 kH= Marker 1
*VEW 100 kHz
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Report No.: TEFI1106205

Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01
® RBW 100 kH=z Marker 1 [T1 ]
VBW 100 kH=z -23.41 dBm
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 11

® *REW 100 kA= Marker 1
*YEBEW 100 kHz
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L
Channel: 03
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Report No.: TEFI1106205

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 09
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kH=z —42.82 dBm
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

8.6 Restrict Band Emission Measurement Data

Test Date

Temperature

Humidity
Atmospheric Pressure

Test Mode 1

Aug. 23, 2011
24

52 %

1023 hPa

Modulation Standard: IEEE 802.11b (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
e | A | g | s | iy | meman | saim) | Vg | ohs | on
Peak | Ave.
2329.89 H 49.69 -0.73 48.96 Peak 74 54 | -25.04 360 100
————— H Ave 74 54
2359.98 V 56.26 -0.63 55.63 Peak 74 54 | -18.37 360 100
2359.98 vV 48.82 -0.63 48.19 Ave 74 54 -5.81 0 100
Channel 11 Fundamental Frequency: 2462 MHz
2499.24 H 49.99 -0.13 49.86 Peak 74 54 | -24.14 46 100
————— H Ave 74 54
2483.96 \% 57.86 -0.19 57.67 Peak 74 54 | -16.33 0 100
2483.87 \% 41.39 -0.19 41.20 Ave 74 54 | -12.80 184 102
Modulation Standard: IEEE 802.11g (54Mbps)
Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
TR | | g | Coaca” | iy | Roman | (@mvim | Mg | G| g
Peak | Ave.
2312.86 H 49.53 -0.79 48.74 Peak 74 54 | -25.26 34 100
----- H Ave 74 54
2359.47 \% 53.71 -0.63 53.08 Peak 74 54 | -20.92 266 100
----- V Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
2499.70 H 50.16 -0.13 50.03 Peak 74 54 | -23.97 360 100
————— H Ave 74 54
2483.96 V 51.06 -0.19 50.87 Peak 74 54 | -23.13 103 100
----- V Ave 74 54
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz
for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth is 10Hz
for Average detection at frequency above 1GHz

Cerpass Technology Corp.

Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued Date : Oct. 14, 2011

Page No.
FCCID

: 123 of 141
: QI3BIL-SG6200NXL




©°

CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

Test Date
Temperature
Humidity

Atmospheric Pressure

Test Mode 1

Aug. 23, 2011

24

52 %

1023 hPa

Modulation Standard: IEEE 802.11n HT20 (130Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
e | A | g | s | iy | meman | saim) | Vg | ohs | on
Peak | Ave.
2340.09 H 49.80 -0.70 49.10 Peak 74 54 | -24.90 0 100
————— H Ave 74 54
2359.78 \% 54.51 -0.63 53.88 Peak 74 54 | -20.12 360 100
----- V Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
2496.20 H 49.91 -0.14 49.77 Peak 74 54 | -24.23 360 100
————— H Ave 74 54
2496.20 \% 50.63 -0.14 50.49 Peak 74 54 | -23.51 0 100
————— \% Ave 74 54
Modulation Standard: IEEE 802.11n HT40 (270Mbps)
Channel 3 Fundamental Frequency: 2422 MHz
Limit@3m . Ant
TR | | g | oaca” | iy | Roman | (@mvim | Mg | G|
Peak | Ave.
2323.06 H 49.97 -0.75 49.22 Peak 74 54 | -24.78 0 100
----- H Ave 74 54
2388.34 \% 54.12 -0.52 53.60 Peak 74 54 | -20.40 358 100
----- V Ave 74 54
Channel 9 Fundamental Frequency: 2452 MHz
2494.87 H 49.48 -0.16 49.32 Peak 74 54 | -24.68 360 100
————— H Ave 74 54
2483.58 V 54.76 -0.19 54.57 Peak 74 54 | -19.43 360 100
2483.58 \% 41.71 -0.19 41.52 Ave 74 54 | -12.48 0 100
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz
for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz

for Average detection at frequency above 1GHz.
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Report No.: TEFI1106205

Test Date
Temperature
Humidity

Atmospheric Pressure

Test Mode 2

Oct. 12, 2011

24

52 %

1023 hPa

Modulation Standard: IEEE 802.11b+Zigbee (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MHz2) HV | Reading | Factor | (dBuvim) | Remark | (dBuv/m) @B) | (Deg.) F(I:g)h

Peak | Ave.
2330.55 H 49.89 -0.73 49.16 Peak 74 54 | -24.84 360 1.00
————— H Ave 74 54
2387.50 V 51.65 -0.36 51.29 Peak 74 54 | -22.71 188 1.00
————— \Y% Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
2483.50 H 59.86 0.00 59.86 Peak 74 54 | -14.14 216 1.50
2483.50 H 49.46 0.00 49.46 Ave 74 54 -4.54 216 1.50
2483.50 V 61.73 0.00 61.73 Peak 74 54 | -12.27 214 1.50
2483.50 \% 50.68 0.00 50.68 Ave 74 54 -3.32 214 1.50
Modulation Standard: IEEE 802.11g+Zigbee (54Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuv/m) @B) | (Deg.) '?:%h

Peak | Ave.
2312.86 H 49.59 -0.79 48.80 Peak 74 54 | -25.20 34 1.00
----- H Ave 74 54
2387.43 \% 51.46 -0.36 51.10 Peak 74 54 | -22.90 188 1.00
----- V Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
2483.50 H 59.65 0.00 59.65 Peak 74 54 | -14.35 216 1.50
2483.50 H 49.85 0.00 49.85 Ave 74 54 -4.15 216 1.50
2483.50 V 61.65 0.00 61.65 Peak 74 54 | -12.35 214 1.50
2483.50 \Y% 50.47 0.00 50.47 Ave 74 54 -3.53 214 1.50
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz
for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz
for Average detection at frequency above 1GHz
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Report No.: TEFI1106205

Test Date
Temperature
Humidity

Atmospheric Pressure

Test Mode 2

Oct. 12, 2011
24

52 %

1023 hPa

Modulation Standard: IEEE 802.11n HT20+Zigbee (130Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
| P | ey | ot | ey | Reman | (Gmaim) | Mg | e |
Peak | Ave.
2340.10 H 49.75 -0.70 49.05 Peak 74 54 | -24.95 0 1.00
H | - | - | - Ave 74 Y e e s
2387.50 \% 51.63 -0.36 51.27 Peak 74 54 | -22.73 188 1.00
N e e Ave 74 54 | - | e | -
Channel 11 Fundamental Frequency: 2462 MHz
2483.60 H 59.75 0.00 59.75 Peak 74 54 | -14.25 216 1.50
2483.50 H 49.65 0.00 49.65 Ave 74 54 -4.35 216 1.50
2483.50 V 61.56 0.00 61.56 Peak 74 54 | -12.44 214 1.50
2483.50 \% 50.74 0.00 50.74 Ave 74 54 -3.26 214 1.50

Modulation Standard: IEEE 802.11n HT40+Zigbee (270Mbps)

Channel 3 Fundamental Frequency: 2422 MHz
Limit@3m . Ant
TR | | g | oaca” | iy | Roman | (@mvim | Mg | G|
Peak | Ave.
2323.06 H 49.62 -0.75 48.87 Peak 74 54 | -25.13 0 1.00
T e e Ave 74 Y e
2387.43 \% 51.59 -0.36 51.23 Peak 74 54 | -22.77 188 1.00
N e e Ave 74 L e
Channel 9 Fundamental Frequency: 2452 MHz
2483.50 H 59.82 0.00 59.82 Peak 74 54 | -14.18 216 1.50
2483.50 H 49.76 0.00 49.76 Ave 74 54 -7.24 216 1.50
2483.50 V 61.69 0.00 61.69 Peak 74 54 | -12.31 214 1.50
2483.50 \% 50.74 0.00 50.74 Ave 74 54 -3.26 214 1.50
Notes:

1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz

for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz

for Average detection at frequency above 1GHz.
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9. Power Spectral Density

9.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.

9.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.

b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz VBW
as that of the fundamental frequency. Set the sweep time=span/3KHz.

c. The power spectral density was measured and recorded.

d. The Sweep time is allowed to be longer than span/3KHz for a full response of the mixer
in the spectrum analyzer.

9.3 Test Setup Layout

T Spectrum

Analyzer

9.4 Measurement equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date

Spectrum Analyzer FSP40 R&S 10047 2011/05/05 2012/05/04

9.5 Test Result and Data

Test Date: Aug. 17, 2011 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 46 %
F Maximum Power Density of
Modulation Standard | Channel r((el\c}ﬁ'_'ir)lcy 3 kHz Bandwidth (dBm)
ANTR ANT L
01 2412 -10.70 -11.17
802.11b (11Mbps) 06 2437 -10.72 -9.92
11 2462 -10.91 -10.33
01 2412 -17.86 -14.81
802.11g (54Mbps) 06 2437 -16.71 -14.55
11 2462 -18.35 -14.83
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Test Date: Aug. 17, 2011 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 46 %

E Maximum Power Density of 3
Modulation Standard | Channel r((al\(jlllJ_lezr;cy kHz Bandwidth (dBm)
ANTR ANT L R+L
01 2412 -20.98 -16.98 -15.52
802.11n HT20
(130Mbps) 06 2437 -17.29 -17.02 -14.14
11 2462 -18.72 -17.65 -15.14
03 2422 -21.96 -17.71 -16.32
802.11n HT40
(270Mbps) 06 2437 -18.82 -13.18 -12.13
09 2452 -19.65 -14.81 -13.58
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Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 01

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z =-10.70 dBm

Ref 20 dBm *ALL 30 dB *SWL 500 = 2.411919000 GHz
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10 | B

|--40
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Center Z2.412 GH= 150 kH=z/ Span 1.5 M=z

Modulation Standard: 802.11b (11Mbps), ANT R
Channel: 06

® *RBEW 3 kEH=z Marker 1 [T1
*WBW 30 kH= 10.72 dBm
2.A36919000 o7

Faf 20 dBm Attt S0 4B *S5WT L00 =

20

» o
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- 50

F—e0

o

80

Center 2.437 GHz 150 kH=z/ Span 1.5 MH=z

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. : 129 of 141
FCCID : QI3BIL-SG6200NXL



27,
c
. S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11b (11Mbps), ANT R

Channel: 11
® *“RBW 3 kHz
*WVBW 30 kE=z
Faf 20 d4Bm *ALE 30 48 *SWT 500 =
20
10 !’
,
1 TDF
|10 -
ATy

0 ' T

80

Center 2.462 GHz 150 kHz/ Span 1.5 MH=

Modulation Standard: 802.11g (54Mbps), ANT R
Channel: 01

® “RBW 3 kHz
*VBW 30 kH=z

Ref 20 4dBm *Att 30 4B *EWT 500 = 2.41191500

20

10 [ B |

70

-850

Center 2.412 GH=z 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 06
® *RBW 3 kHz Marker 1 [T1 )
*WVBW 30 kH=z s
Faf 20 dBm *ALE 30 4B *ESWT 500 = 2.436916000 GHz
20
10 I:I
.
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10
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a0

Center 2.437 GHz 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11g (54Mbps), ANT R

Channel: 11
® *RBW 3 kH=z Marker 1 [T1 ]
*VEBEW 30 kEHz =18.35% dBm
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20
10 Ex
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o
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S0
70
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 01
® *REW 3 kHO= Marker 1
*WBW 30 kH=z 20
Ref 20 dBm TALL 30 dB *SWL 500 = Z2.41228
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-an
Center Z.412 GHz 150 kHz/ Span 1.5 MH=z
Modulation Standard: 802.11n HT20 (130Mbps), ANT R
Channel: 06
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Feaf 20 dBm *ARTE 30 4B *5WT L00 = 2.A36916000 GOz
20
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- 20 T
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=80
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Modulation Standard: 802.11n HT20 (130Mbps), ANT R

Channel: 11
® REW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -18.72 dBm
Ref 20 dBm Att 30 4B SWT 500 = 2.461916000 GHz
zZ0
10
= |,
10
1
v
--20
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-80

Center 2.462 GHz 150 kHz/ Span 1.5 MHzZ

Modulation Standard: 802.11n HT40 (270Mbps), ANT R

Channel: 03
® EBW 3 kHz Marker 1 [T1 )
VEW 30 kHz 21.96

Ref 20 dBm ntt 30 dB SWT 500 = 2.421916000 G
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Modulation Standard: 802.11n HT40 (270Mbps), ANT R
Channel: 06
® RBW 3 kHz Marker 1 [T1 ]
VBW 30 kHz -18.82 dBm
Ref 20 dBm Att 30 dB SWT 500 = 2.436516000 GHz
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Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 01

® “RBW 3 kHz Marker 1 [T}
*WBW 30 kH=z -11.17 dBm

Ref 20 dBm *ALL 30 dE *SWL 500 = 2.411919000

20

10 | B

-10

- 40

=11

-0

--70

-a0

Center Z.412 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11b (11Mbps), ANT L
Channel: 06

® *BEW 3 kEz Marker 1 [T1 ]
*VBW 30 kHz 9,92 dBm

Faf 20 dBm Attt S0 4B *S5WT L00 = 22436919000 GO

20

» o

q0

&n

- 70

-#0

Center 2.437 GHz 150 kHz/ Span 1.9 MH=z

Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No. :1350f 141

FCC ID : QI3BIL-SG6200NXL



27,
c
. S#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1106205

Modulation Standard: 802.11b (11Mbps), ANT L

Channel: 11
® “RBW 3 kHz
*WBW 30 kH=z
Ref 20 4Bm *Att 30 4B *SWT 500 =
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Modulation Standard: 802.11g (54Mbps), ANT L
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Modulation Standard: 802.11g (54Mbps), ANT L

Channel: 06
® *RBW 3 kH=z Marker 1 [T1 ]
*VBW 30 kH=z 5 o
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L
Channel: 01
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Modulation Standard: 802.11n HT20 (130Mbps), ANT L

Channel: 11
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz ~-17.65 dBm
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Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 06
® REW 3 kHz Marker 1 [T1 ]
YVEW 30 kH=z -13.18 dBm

Ref 20 dBm Att 30 dB SWT 500 = 2.43691¢000 GHz
20
10

[vz=w I
| 10 1

ey | MJWM

|-70

-80

Center 2.437 GH=z 150 kHz/ Span 1.5 MHzZ

Modulation Standard: 802.11n HT40 (270Mbps), ANT L

Channel: 09
® REW 3 kHz Marker 1 [Tl ]
VBW 30 kHz -14.%1 dBm
Ref 20 dBm Att 30 4B SWT 500 = 2.451916000 GHz
zZ0
10
= |,

Al Y

|10 [ 1

]

|50

|-60

70

-80

Center 2.452 GHz 150 kHz/ Span 1.5 MHzZ
Cerpass Technology Corp. Issued Date : Oct. 14, 2011
Tel:886-2-2792-3366 Fax:886-2-2792-1100 Page No.  : 140 of 141

FCCID : QI3BIL-SG6200NXL



0.

-~ " CERPASS TECHNOLOGY CORP.

Report No.: TEFI1106205

10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
4,17725-4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 - 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725

13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 — 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 -23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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